SERVICE MANUAL

PUMA YeS

@\‘ handicare




© 2011 Handicare

All rights reserved.
The information provided herein may not be reproduced and/or published in any form, by print, photo print, microfilm or any other means
whatsoever (electronically or mechanically) without the prior written authorization of Handicare.

The information provided is based on general data concerning the constructions known at the time of the publication of this manual. Handicare
executes a policy of continuous improvement and reserves the right to make changes and modifications.

The information provided is valid for the product in its standard version. Handicare cannot be held liable for possible damage resulting from
specifications of the product deviating from the standard configuration.

The available information has been prepared with all possible care, but Handicare cannot be held liable for possible errors in the information or
the consequences thereof.
Handicare accepts no liability for loss resulting from work executed by third parties.

In accordance with the legislation concerning the protection of trade names, all names and trade names, etc. used by Handicare may not be
considered as being available to others.

2 Version 2015v1



Table of contents

LI =01 -T2 - | 5
Lo Te [Tez= 0o ] g LT T Lo I oo oo = 1 4 I 5
Available dOCUMENTAtION ......eeiiiiiii s e s R R R R R R R e R e 7
o L= o 7T T o] I o - 1 - 7
Identification Of the ProdUCT .........eeiriiiiri i s s e e e 7
R = 1 -T2 /N 8
Wheelchairs and the enVIiroNmMEeNt ... s s e s e an e 9
1 General safety regulations and INStrUCHIONS ......cceivcciiiiiicr i 10
1.1 Indications and instructions on the WheelChair ..o 10
1.2 TechniCal SPECITICATIONS .....coiiiiiie e e e e e e e e e e e e e e e b e e e e e snnr e e e e eanes 10
LIRS I\ oo 1 To= 11 [o] < OO RPRRP 10
LR IS T- = /2RSS 10
77 Yo 12
2 N 1o o] OO PRP PR POPRR PRSP 12
SO " P 1101 (=T F=To [ - =T o1 P T=T g g U= o | T o = o - T 13
3.1 MaiNtENANCE tADIE. ... .ce ot e e e e 13
RO T2 = £ (= 1= PRSP UPRTPR 13
TG T B 1= g T o T= T PRSP UPSTPR 14
G Y BT oY Y SR 17
3.5 Replacing the SNOCK DIEAKET ..........eiiiiieee e e e e s b e e e anneeas 20
3.6 ReEPIACING ThE COVEIS ...ttt e b e e e s ab et e e b e et e e annn e e e s anneeeeeaanneeas 21
3.7 Replacing drive and COMPONENTS .......ocuuiiiiiiiieie ettt e e s e e e s ane et e s aase e e e e anreeesannreeesanneeas 22
RS I == Tor 1 (o Tg (o3 oo 1 ] oTo] 4 T=T 01 £= SRR 24
RS I O 4o o= Loz i [T | 1 1 o [ SRR 26
R T 0T 1= = V11 T SRR 27
L I N o T¥T o[- T T o3 ] oV 28
LS B ) G =10 11T To [ g To IR =1 o] SRR 28
4.2 ‘Shark’ faulfinding tabIE.........eeiie e e e e nreeas 30
5 Technical SpPeCifiCatioNS.......cccciiiiiiciiiiiir s s s e 31
5.1 Product specification sheet 0f the YES-Series ........c..oo i e 31
5.2 MeaSUremMENTS IEJENAS .......eiiiiiiiiii ittt et e e e b et e e s ah e e e e e s anb e e e e sanbe e e e sanre e e e sanreeeeeanreeeeaas 33
TG T © (0T oS USR 34
YT = (= Ted 1 glez= 1o [F= o = 10 1L TS PP UP PP PPPRRRPPPRION 34
5.5 Authorised service and teChNICal SUPPOIT......ccoiiiiiiiiiiiii et s e e s raee e e e s rnreeeeeas 49
O 0TI o) £ L= o= L 0 1= 50
L@ oY 1= OSSPSR 51
G TS 1 I 1 L PSPPSR 52
001 SEAE0 SEALING fTrAMIE .. .eeeiii ittt e e ra et e e s a bt e e e s sttt e e s asee e e e sanbeeeesanteeeesanbeeeesanseeeesanreeeeaas 53
002 MechaniCal DACKIESTE Old.........coiiiiiiie e s e sr e e snn e e sre e e enne e 54
003 EIECICAI DACKIEST ...ttt ettt e e s ea et e e s b bt e e e e nb et e e sanee e e e eanbeeeesanreeeesanneeeeaas 55
004 Gas spring backrest adjUSTMENt...... .o it b e e be e e are e s be e e saneeeaee 56
005 Mounting Bracket fOr 180 FEST...... it e e s anr e e e e s nr e e e e sanreeeeaas 57
0[O Lo RS = TaTo =T o B L=T (] OSSPSR 58
007 Comfort MECANICAI I8Q FEST ... ..ottt ettt e st e e st e e e ebe e e st e e ebe e e sateesbeeesnneesaee 59
008 ComFOrt €lECINCAl IEGIEST ... ..ottt ettt s bt e e be e e st e e e be e e saee e ebeeesneeeeaee 60
0L01 @71 o1 (= L =T I =Y PSPPSRI 62
O O8] o] aTo] L] (=] PSPPSRI 63
(O T o =7 Lo [T PSPPSR 66
O oy T =T (P RTPTRPR 67
ORI @7 0T o ] o =Te A I =1 IR | o1 110V TSRS 68
0138 LED LIGNTING . eeeieteeee ittt ettt e sttt e e s sttt e e e bt et e e e b et e e e e nbe e e e enee e e e eanbeeeesanreeeeeanrneeeaa 69
014 FiXed JOYSHCK DIACKET ......eei ittt ah e e e s nb e e e s aane e e e eanb e e e e enreeeesanreeeeaas 70
015 Swing-away JOYSHCK Dracket ......coo it e an e 71
O G R Y [=Tod g = U Tot= I | SRR 72
2 O o 1Y USSR 73
017 SUSPENSION ArM AN MOTOT ...ciitiieitiie ettt e ra et e bt e e be e e sab e e sbe e e sseeesabeeeabeeeeabeeabeeeanseesbeeesnneenane 74
018 Battery tray and SUSPENSION .......iiutiiiiiiiiee ettt ettt ee ettt e e ettt e e s rate e e e s sttt e e s aseeeeesasteeeesasteeeesanseeeesanseeessanseeessas 76
019 SWIVEI WREEIS ...ttt e et s st e s n e e e s s et e sar e e e ne e e sare e sn e e e anneesreeennneenaes 77
020 SWiVEl WhEEIS SUSPENUEM ......coiiiiiii ettt sttt e sttt e e s bt e e e s aate e e e saate e e e santeeeesanreeeesanseeeeaas 78
0271 DIFIVEN WLt e et e e et e s s e e s R et e s se e e sar e e e ann e e s r e e sne e e anne e e re e e nnne e 79
02 =T g1~ oo B 13- Vi o] o PRSPPSO 80
02 I =TT =T o] o] 1T PSPPSRI 81
O T (=T 1= SRR 82

Version 2015v1 3



Table of contents

6.3 Options, WiriNG and MOAUIES ........coiiiiiiiie e et e e sttt e e s st e e e ssate e e e santeeeesaabeeeesanreeeeaas 83
2 =Y 1 or= I 1 A 84
02 SR Yol ngor=T IR T 85
027 Electrical seat lift with mechaniCal tilt.............oovviiiiiiiiiiiiiieeeeeeeeeeeeeeeee e 86
028 Wiring and MOAUIES DX ...ttt e sttt e e s st e e e s sttt e e s aste e e e sasbeeeessteeeesanteeeesanseeeesnnseeeeaas 87
029 Wiring and MOAUIES SATK .........cooiiiiiiii ittt e e st e e e abee e sbe e ebe e e saseesbeeesnneesaee 95
(01 O A C=Tq o T o] 11001 o 1= PRSP 100

4 Version 2015v1



Preface

This manual

This manual contains the basic instructions for repairs and general maintenance of the electric wheelchair.
Mechanics that do repairs on this wheelchair must be well trained and familiar with the repair methods and the
maintenance of the electric wheelchair.

Always make sure that the work is carried out safely, particularly with respect to procedures requiring the
wheelchair to be lifted up.

We advise that you contact our service department before doing repair work on a wheelchair that has been
involved in an accident.

The following information is important when ordering parts:

- Model

- Year of manufacture

- Colour

- Identification number

- Part number

- Name of the part concerned

This information is provided on the identification plate. See 'ldentification of the product'.

Indications and pictograms
The standard version of the electric wheelchair has the following indications (decals, labels, stickers):

Battery charging connection.
Program.

Danger of crushing!

Speed sticker.

Reference to the user manual.
Neutral left and right.

Tilt warning

Danger of getting fingers jammed.

IOMMOUOW>

Version 2015v1 5



Preface

[ﬁ

Y.e.S - (FW)
PROGRAMMED

A
\

Y.e.S - (RW)
PROGRAMMED

"
[
—
[ MAX. MAX.
| KM/U KM/U

DE HANDLEIDING OF

[ RAADPLEEG VOOR GEBRUIK
CONTACT UW DEALER

A

AFKNELGEVAAR!
ABKLEMGEFAHR!
TRAP DANGER!

9,

D

Battery charging connection
To charge the batteries, see 'Charging'.

Program
This program depends on the version of the wheelchair (front-wheel
drive or rear-wheel drive). The sticker indicates the program.

Danger of crushing!
Use caution when swinging the controller aside to avoid getting anything
crushed.

Speed sticker
The maximum speed is programmed. This depends on the version of the
wheelchair (front-wheel drive or rear-wheel drive).

Reference to the user manual

The wheelchair should only be used after the user manual has been
studied carefully.

Never use the wheelchair before having read and understood the
contents of the manual.

Neutral

1. Lever in the lowest position:
The drive of the relevant motor is disconnected: the wheelchair can be
pushed.
If your wheelchair is equipped with two freewheel handles, both must
be operated.

2. Lever in the highest position:
The drive of the relevant motor has been switched on: The wheelchair
can be electrically driven.

Tilt warning
To prevent the wheelchair from tilting forward, never stand on the foot
rest.

Danger of getting fingers jammed
Keep hands and fingers away from moving parts when adjusting the
height and/or tilting angle of the wheelchair.

»

Version 2015v1



Preface

The following pictograms are used in this manual:

CAUTION/WARNING
environment, or human injury.

ATTENTION!

@ - P

Available documentation

The following technical documentation is available / required
to service this wheelchair:

- User manual

Service manual.

- Conversion manual.

Service and technical support

For information concerning specific settings, maintenance or
repair work, or conversion procedures, or in case of doubt,
please contact the manufacturer’s service department.
Ensure you have at hand:

- Model

- Year of manufacture

- Identification number

This information is provided on the identification plate. See
'ldentification of the product'.

Identification plate
On this plate, information about the product is provided, see:
'ldentification of the product'.

Identification of the product
Model

Year of manufacture
Identification number

User area indoors or outdoors
Maximum load in kg

moowy

To locate the identification plate, see 'ldentification plate'.

Consult the specified information source(s) first.

Procedures that - if not executed properly - can result in damage to the product, the

Suggestions and advice that help tasks or procedures involved to be carried out more easily.

Pull the charge cord out of the battery charging connection of the electric wheelchair before
carrying out any maintenance on the wheelchair.

O ™ >

TYPETYPETYP: [ & 1% 1
YEAR/JAAR/JAHR: [ 100 IDNR: CT_® |
USAGE: (2 DR
GEBRUIKSGEBIED: / ® "IN
GEBRAUCHSBEB/ZT{_®

Version 2015v1




Preface

Warranty
Definitions of terms used in this warranty:

Consumable part: Part that is subjected to natural wear and tear or natural contamination during
normal operation within the lifetime of the product (section 9 of Handicare’s general terms and

conditions of sale);

Client: Those who purchase the product directly from Handicare;

Corrective action: Repair, replace or refund of the product;

Dealer: Those who re-sell the product to the User;

Defect: Any circumstance due to which the product is not sound or fit to use, caused by a lack of
quality of the material used to manufacture the product as well as the quality of the manufacturing

process;

Option: An accessory delivered by Handicare to extend the standard product model;
Product: Product that is delivered according to brochure or contract (e.g. wheelchair, scooter,
battery-charger etc.);
Part: Part of product that can be exchanged or replaced. This can be an option, accessory,
service part or consumable part;
Returns: Product or part that needs to be returned;

RMA-process: Process to return goods, contact Handicare’s Customer Service;

Service part: Part that is durable and may be subjected to natural wear and tear or natural
contamination during normal operation within the lifetime of the product.;

User: Those who use the product;
Warranty: The rights and obligations set forth in this document;

Warranty period: The period of time during which the warranty is valid;

Warranty provider: Handicare B.V., Vossenbeemd 104, 5705 CL Helmond, The Netherlands.

Notwithstanding the rights and obligations of Handicare, Client and User set forth in Handicare’s general terms and
conditions of sale, the rights of the Client and/or User towards Handicare in case of defects are limited to the
provisions set forth in this warranty. For the duration of the warranty period Handicare guarantees that the product
is without defects.
In case of any defects the User is required —within two weeks after discovery of the defect- to contact the dealer.
He has to complete a return form and return the product or part via the RMA-process. Handicare will, at its sole
discretion, take the corrective action it seems fit under the given circumstances within a reasonable period of time
(depends on nature of claim) from receipt of the completed return form. The warranty period will not be extended

after a corrective action.

Warranty period table

Power wheelchairs / scooters

Description Warranty period Examples include, but are not limited to
the parts mentioned below

Frame 2 years Weldment/frame

Drive system 1 year Transaxle, motor, motor brake

Electronics 1 year Controller, controlling mechanism, wiring

harness, electronic components

Service Parts

New: 1 year after invoice
Repaired: 90 days after invoice

Brakes

Consumable parts

40 days after invoice

Wheels, push handles etc.

Options/Accessories

2 years

Mirror, mudguards etc.
Not being service part or consumable part.

Handicare will only accept shipment costs and corrective costs related to warranty on equipment during the
warranty period.

Version 2015v1



Preface

This warranty will void in case of:

« The product and/or its parts being modified or items having been added by others than Handicare;

« Changes in cosmetic appearance by use;

« Failure to observe the instructions for use and maintenance, use other than normal use, wear and
tear, negligence, collateral damage by neglect of earlier symptoms, overloading, third-party
accidents, non-original parts used and defects not caused by the product;

« Circumstances beyond our control (flood, fire, etc.).

This warranty does not cover:
o Tyres and inner tubes
» Batteries (covered by the battery manufacturer’'s warranty).

Clients and/or Users have legal (statutory) rights under applicable national laws relating to the sale of consumer
products. This warranty does not affect statutory rights you may have nor those rights that cannot be excluded or
limited, nor rights against the entity from whom the product was purchased. Clients may assert any rights they have
at their sole discretion..

Wheelchairs and the environment

@ If your wheelchair has become superfluous or needs to be replaced, it can usually be taken back
% <9 by your dealer. If this is not possible, please contact your local authorities for the possibilities of
recycling or an environmentally-friendly way of disposing of the used materials.
Various plastics and metals have been used for the production of the wheelchair. The wheelchair
also contains electronic components that must go to electronic waste. Used batteries belong to
chemical waste.

Version 2015v1 9



General safety regulations and instructions

1 General safety regulations and instructions

Handicare® accepts no liability whatsoever for damage or injury caused by the failure to (strictly) adhere to the
safety guidelines and instructions or due to carelessness during the use and cleaning of the wheelchair and
possible accessories. Depending on the specific operating circumstances or the accessories used, additional safety
instructions may be required. Please contact your dealer immediately if you observe any potential danger during the
use of the product.

The user of the wheelchair (see under ‘use according to purpose') is fully responsible at all times for the
fulfillment of the locally applicable safety regulations and guidelines.
1.1 Indications and instructions on the wheelchair

The indications, symbols and instructions applied on this wheelchair are part of its safety facilities. They must never
be covered or removed and must remain present and clearly legible throughout the entire lifespan of the
wheelchair. Immediately replace or repair illegible or damaged labels, symbols and instructions. Contact your
dealer with regard to this.

1.2 Technical specifications
The technical specifications must not be altered.

1.3 Modifications
Modifications to (parts of) this product are not permitted.

1.4 Safety

To avoid accidents and undesirable situations, it is of great importance to pay attention to the following safety
instructions.

« Pay extra attention to driving on slopes:
— Never drive a front wheel driven wheelchair on a slope with an angle of more

than 10 °(ascending percentage of 17,5%) and a rear wheel driven chair no
more then 6 °(ascending percentage of 10,5%)
— On slopes always drive slowly and with great awareness.
— The wheelchair is less stable on a slope and has less sideways stability.
« Never take a turn at full speed. Decrease speed when taking a turn.

« Be sure that no items of clothing hang loose. These could become caught between
the wheels.

« Adjust your driving according to the circumstances:
— Drive carefully on roads that are slippery as a result of rain, ice, or snow!
— Prevent the wheelchair from coming into contact with sea water. sea water is
corrosive and damages the wheelchair.
— Prevent the wheelchair from coming into contact with sand. Sand can affect
the moving parts of the wheelchair, resulting in unnecessarily rapid weatr.
« Never operate the wheelchair while you are under the influence of drugs, alcohol or
any medication that could affect your driving ability.
« You must have sufficient visual faculty to be able to drive safely in the wheelchair.
« Itis imperative to turn on the lights in situations with reduced visibility.

magnetic strips of credit cards and bank cards, etc.
Do not store the magnetic key with credit cards and similar cards.

« To prevent unintentional movement, make sure that the joystick does not
inadvertently touch other surfaces.

c « The magnetic key with which the wheel chair is switched on and off may affect the

A Version 2015v1



> Series

General safety regulations and instructions

The standard version of your wheelchair was tested according to the strictest EMC
requirements. Mobile telephones do not affect the wheelchair’s driving behaviour.
When using a mobile telephone in the vicinity of a wheelchair with special
adaptations, you are advised to first switch off the wheelchair.

Your wheelchair may affect electromagnetic fields such as alarm systems.

Version 2015v1

11



Tools

> Series

2 Tools

2.1

Tools

The tools below are needed for various mechanical settings and maintenance:

Quantity | Description Size (mm) | Application
1 Screwdriver Installing or removing a variety of plastic cover caps.
Installing or removing the carbon brushes.
1 Crosshead PH2 Adjusting the position of the seat cushion.
screwdriver Adjusting the height of the side panel.
Installing or removing the 'DX'/'Shark’ controller.
1 Open-ended 10 Installing or removing the side-frame locking bolt.
spanner
1 Open-ended 13 Adjusting the seat angle.
spanner Adjusting the seat depth.
Adjusting the height of the chair.
Adjusting the angle of the calf pad.
2 Open-ended 13 Installing or removing the wheel from or into the swivel-wheel fork.
spanner Installing or removing the drive unit.
1 Open-ended 17 Installing or removing the shock breaker.
spanner
1 Ring spanner 10 Adjusting the depth of the head rest.
1 Ring spanner 13 Adjusting the depth of the leg rests.
1 Box spanner 17 Installing or removing the fork on or from the ball head.
Installing or removing the driven wheel.
1 Allen key 3 Adjusting the height of controller.
1 Allen key 4 Adjusting the width of the leg rests.
Adjusting the length of the leg rests.
Adjusting the seat width.
Adjusting the height of the arm rests.
Adjusting the depth of the controller.
Adjusting the height of the calf pad.
Installing or removing the protective cover of the power module.
Installing or removing the power module.
Installing or removing the side covers.
1 Allen key 5 Adjusting the angle of the back rest.
Adjusting the length of the single leg rest.
Removing the wheel halves of the swivel wheel.
1 Allen key 6 Adjusting the angle of the foot plate.

Removing the rim half of the driven wheel.

Remarks: Size: the EU key width (of the relevant tool).

A\

Use only high-quality tools for the adjustment(s) described.

Make sure that the hexagon of the spanner is attached securely to the hexagon of the fastening
article. This prevents the 'rotation' of hexagons of fastening articles and spanners that may affect
proper adjustment.

The following tools are needed for various electronic settings:

Quantity | Description Function
1 HHP programming unit Adaptation of the drive programs and technical settings
1 DX Wizard (OEM) e Adaptation of the drive programs and technical settings.
e Reading out the fault history.
12 Version 2015v1




Maintenance

3 Maintenance, replacement and repair

3.1 Maintenance table
Below, we have indicated what needs to be checked, how often this should be done, and by whom.

Time Description To be carried out by
User Dealer
Daily e Charging the batteries, after each use. X -
Weekly e Checking the tyre pressures. X -
Monthly e Cleaning the wheelchair. X -
e (Cleaning the upholstery (if necessary). X -
Annually e Inspection of the electrical system. - X
e Checking the batteries. - X
e Inspection of the drive. - X
e Inspection of the mechanical parts. - X
e Inspection of the bearings. - X
e Inspection of the suspension. - X
e Checking the tyres. - X
e Checking all fastenings and bolts: tighten if necessary. - X
3.2 Batteries
For maintenance, see the following documentation:
D:i] —  Regulations concerning the batteries.
—  User manual of the battery charger.

The wheelchair has 'dry' gel batteries. These dry batteries (dry-fit) are entirely sealed and maintenance free.
The connection diagram for the batteries is provided on a sticker inside the battery tray.

—  Make sure that the batteries are always well charged.
— Do not use the wheelchair if the batteries are almost flat. This may damage the batteries and
you run the risk of an unintended standstill.

—  The use of 'wet' batteries is not permitted. If the batteries need to be replaced, use only dry
batteries.

3.2.1 Replacing the batteries

If the capacity of the batteries is reduced to the extent that the wheelchair can only make very short trips or even
none at all, the batteries have reached the end of their lifespan. Replace them as soon as possible.

—  Contact your dealer, who will advise you what type of batteries is most suitable for the
wheelchair.
— Avoid damage to the batteries when replacing them: this may cause the batteries to start
leaking.
Depending on the model of the wheelchair, it may be necessary to first remove or move the leg rests. You will now
have access to the battery tray.

Version 2015v1 13



Maintenance

Replace the batteries as follows:

« Switch the wheelchair off.

« Loosen the star knobs (A).

« Remove the front cover (B) from the battery tray.

« Loosen the bolt from the negative (-) terminal (F)
and remove the battery clamp from the battery
terminal.

« Loosen the bolt from the positive (+) terminal (E)
and remove the battery clamp from the battery
terminal.

« Loosen the bolts from the battery clamps (D and
C) from the power cable (G) and remove the
cable.

« Remove the batteries (H) from the battery tray.

Place the new batteries in the reverse order.

As soon as the new batteries are placed and
the battery tray is closed, the batteries have
to be charged.

3.2.2 Cleaning the batteries

Dry batteries are maintenance free. Still, you have to pay attention to the following matters:

« Keeping the batteries clean and dry: dirt and water may cause a leak, causing the capacity of the
batteries to decrease.

« Cleaning the terminals: after cleaning, grease them with acid-free Vaseline.

Never completely deplete the batteries! This can seriously damage the batteries and considerably
decrease their life span.

3.3 Driven wheels
To ensure proper operation of the wheelchair, it is very important that the tyres are kept at the correct pressure.

Soft tyres yield less than optimum driving for the wheelchair. It also takes more energy to move the wheelchair
forward, putting a heavier load on the batteries. Moreover, when driving on soft tyres, tyre wear is unnecessarily
great.

See 'technical specifications' for the correct tire pressure.

provided in the 'technical specifications’ table, or as indicated on the side of the tire.

CE When pumping the tires up, note that the pressure may never exceed the maximum specified value
When in doubt, contact your dealer/supplier.

See the 'maintenance table' for the inspection of the tyres.

3.3.1 Tire repair on driven wheels

When repairing or replacing an inner tube on a driven wheel, the neutral should not be switched off, so that the
wheel does not turn.
Repair a flat tyre as follows:

« Support the wheelchair so that the wheel is off the ground.
« Pull out the valve to completely deflate the tyre.
« Unscrew the central wheel bolt with box spanner 17 and remove the wheel.
« Loosen the Allen bolts using an Allen key with a width of 6 mm.
Remove the front of the rim half.
« Remove the inner tube and the tyre from the rim.
« Remove the inner tube from the tyre, for repair or replacement.
» Repair the inner tube or replace it.

14 Version 2015v1



Maintenance

Version 2015v1 15



Maintenance

Refit the tyre (with repaired or new inner tube) as follows:
« Place the inner tube in the tyre.
o Pump the inner tube up a little.
« Slide both tube and tyre onto the rim.
The valve should fall into the notch in the rim.
« Slide the rim half onto the wheel.
« Hand-tighten the Allen bolts.
« Ensure that the inner tube is properly positioned on the rim.

A Make sure that the inner tube is not jammed between the two rim halves.

Tighten the Allen bolts using an Allen key.

Pump the inner tube up, see ‘technical data'.

Place the wheel on the axle.

Provide the wheel bolt with Locktite 248 and use a torque wrench to tighten the bolt to 50Nm.
Remove the support from under the wheelchair.

The wheelchair is ready for use.

3.3.2 Replacing the tyre on the driven wheel

When replacing the tyre of a driven wheel, do not switch off the neutral, so that the wheel does not turn.
Replace as follows:

« Support the wheelchair so that the wheel is off the ground.
« Pull out the valve to completely deflate the tyre.
« Unscrew the central wheel bolt with box spanner 17 and remove the wheel.
« Loosen the Allen bolts using an Allen key with a width of 6 mm.
Remove the front of the rim half.
« Remove the inner tube and the tyre from the rim.
« Remove the inner tube from the tyre, for repair or replacement.

Fit the new tyre as follows:
« Place the inner tube in the tyre.
o Pump the inner tube up a little.
« Slide both tube and tyre onto the rim.
The valve should fall into the notch in the rim.
« Slide the rim half onto the wheel.
« Hand-tighten the Allen bolts.
« Ensure that the inner tube is properly positioned on the rim.

A Make sure that the inner tube is not jammed between the two rim halves.

Tighten the Allen bolts using an Allen key.

* Pump the inner tube up; see 'technical data'.

Place the wheel on the axle.

Provide the wheel bolt with Locktite 248 and use a torque wrench to tighten the bolt to 50Nm.
Remove the support from under the wheelchair.

The wheelchair is ready for use.

16 Version 2015v1



Maintenance

3.3.3 Replacing the driven wheel

When replacing the driven wheel, make sure not to switch
off the neutral, so that the wheel does not turn.
Replace as follows:

« Support the wheelchair so that the wheel is off the
ground.

« Remove the cap (B) by unscrewing the (3 mm
Allen) screw (A).

» Using a box spanner with width of 17 mm,
unscrew bolt (C) with the washers.

« Remove the complete wheel (D) from the output
shaft of the drive unit.

When the drive wheel is removed, a key (E)
may come loose or remain in the rim. This
key must be slid into the key way of the
output shaft of the drive unit.
If no key is fitted, this will cause drive
problems.

Fit the (new) wheel as follows:

« Apply a layer of grease on the output shaft (F) of the drive unit.

« Place the entire wheel on the output shaft of the drive unit.

Make sure the notch in the rim falls over the key.

« Apply a few drops of thread-locking adhesive (Locktite 248) on bolt (C).

« Screw the bolt with the washers into the threaded hole of the output shaft of the drive unit and use
a torque wrench to tighten the bolt to 50Nm.

« Fasten the cap (B) by tightening the (3 mm Allen) screw (A).

« Remove the support from under the wheelchair.
The wheelchair is ready for use.

3.4 Swivel wheels
To ensure proper operation of the wheelchair, it is very important that the tyres are kept at the correct pressure.

Soft tyres yield less than optimum driving for the wheelchair. It also takes more energy to move the wheelchair
forward, putting a heavier load on the batteries. Moreover, when driving on soft tyres, tyre wear is unnecessarily
great.

See 'technical specifications' for the correct tire pressure.

provided in the 'technical specifications’ table, or as indicated on the side of the tire. When in doubt,

f} When pumping the tires up, note that the pressure may never exceed the maximum specified value
contact your dealer/supplier.

See the 'maintenance table' for the inspection of the tyres.

Version 2015v1 17



Maintenance

3.4.1 Tyre repair for swivel wheels

Repair a flat tyre as follows:

« Support the wheelchair so that the wheel is off the ground.

« Pull out the valve to completely deflate the tyre.

« Loosen the wheel bolt using an open-ended spanner with a width of 13 mm and stop the bolt with
the same open-ended spanner.
Slide the wheel out of the fork. Watch the washers that come free: collect them so they will not be
lost.

« Loosen the wheel bolts using an Allen key with a width of 5 mm. Separate the rim halves.
This will release both tyres, allowing the valve to be slid out of the rim half.

« Remove the inner tube from the tyre.

» Repair the inner tube or replace it.

Refit the tyre (with repaired or new inner tube) as follows:

« Place the (repaired or new) inner tube in the tyre.

» Stick the valve through the opening in the rim half.
« Slide the other rim half over the hub of the wheel.

« Screw both rim halves together with the Allen bolts.

A The inner tube must not be jammed between the two rim halves.

» Tighten the wheel bolts.
o Pump the tyre up.
» Replace the wheel in the fork, in the reverse order of disassembly.

3.4.2 Replacing the tyre on the swivel wheel

Replace the tyre as follows:

« Support the wheelchair so that the wheel is off the ground.

« Pull out the valve to completely deflate the tyre.

« Loosen the wheel bolt using an open-ended spanner with a width of 13 mm and stop the bolt with
the same open-ended spanner.
Slide the wheel out of the fork. Watch the washers that come free: collect them so they will not be
lost.

» Loosen the wheel bolts using an Allen key with a width of 5 mm. Separate the rim halves.
Separate the rim halves.
This will release both tyres, allowing the valve to be slid out of the rim half.

« Remove the inner tube from the tyre.

Fit a new tyre as follows:

« Place the inner tube in the tyre.

« Stick the valve through the opening in the rim half.
» Slide the other rim half over the hub of the wheel.

« Screw both rim halves together with the Allen bolts.

c The inner tube must not be jammed between the two rim halves.

Tighten the wheel bolts.
Pump the tyre up.
Replace the wheel in the fork, in the reverse order of disassembly.

18 Version 2015v1



Maintenance

3.4.3 Replacing the swivel wheel

Replace the swivel wheel as follows:

» Support the wheelchair so that the swivel wheel is
off the ground.

« Remove the plastic cover cap (A) using a
screwdriver.

« Loosen nut (B) using a box spanner with a width
of 17 mm.

« Remove the complete swivel wheel (C) from the
ball head.
Watch the washers under the nut and make sure
that they are not lost.

Fit the (new) swivel wheel in the reverse order.

3.4.4 Replacing the swivel wheel

Replace the swivel wheel as follows:

« Support the wheelchair so that the wheel is off the
ground.

« Loosen the shaft (A) and the locking nut (B) using
two open-ended spanners with a width of 13 mm.

« Hold the wheel (C) tight and remove the shaft
with the washers.

« Take the wheel out of the fork.

Fit the new wheel in the reverse order.
The locking nut must be tightened correctly:
the screw thread of the shaft must be clearly
visible through the locking ring. If the wheel
is not placed properly, this can lead to very

dangerous situations for the user.

After fitting the wheel, remove the support from under the
wheelchair: the wheelchair is ready for use.

Version 2015v1

19



Maintenance

3.4.5 Replacing the ball-head bearings

Replace the ball-head bearings as follows:

» Support the wheelchair so that the swivel wheel is
off the ground.

« Remove the complete swivel wheel; see
'replacing swivel wheel’.

« Remove the bearings (A) from the bush (B).

« Check the bearings for signs of wear or damage.

Fit the (new) bearings in the reverse order.

After mounting the swivel wheel, remove the support from
under the wheelchair: the wheelchair is ready for use.

3.4.6 Replacing the fork of the swivel wheel
Replace the fork of the swivel wheel as follows:

« Support the wheelchair so that the swivel wheel is off the ground.
« Remove the wheel from the fork; see 'replacing the swivel wheel'.
« Remove the fork from the ball head; see 'replacing the swivel wheel'.

Fit the (new) fork in the reverse order.

« After fitting the complete swivel wheel, remove the support.

The wheelchair is ready for use.

3.5 Replacing the shock breaker

Replace the shock breaker as follows:

« Support the wheelchair under the battery tray so
that both drive wheels remain on the ground.

« Loosen the cap nut (A) using an open-ended
spanner with a width of 17 mm.

« Unscrew the bolt (B) and remove the bolt and the
washer.
The shock breaker will come loose.

» Carefully pull the shock breaker (C) from the
threaded end (D).

Replace the shock breaker as follows:

» Slide the shock breaker onto the threaded end
(D).

« Place cap nut (A) and hand-tighten.

« Push the bolt (B) with washer through the eye of
the shock breaker (C) and hand-tighten the bolt.

« Securely tighten the bolt and the cap nut.

« Remove the support.
The wheelchair is ready for use.

20

Version 2015v1



Maintenance

3.6 Replacing the covers

3.6.1 Removing/fitting the covers

Remove/fit the covers as follows:

« Remove the front cover (A), the side covers (B)
and the mud guards (C) by unscrewing all screws
from the front cover, the side covers and the mud
guards with an Allen key with a width of 4 mm on
both sides of the wheelchair.

« Remove the upper cover (D) from the battery tray
by unscrewing the screws of the upper cover with
an open-ended spanner with a width of 10 mm.

« Remove the front cover (E) from the battery tray
by unscrewing both star screws (F).

Fit the covers in the reverse order.

Version 2015v1 21



Maintenance

3.7 Replacing drive and components

3.7.1 Replacing tube under the drive unit

Replace the tube under the drive unit as follows:

« Support the wheelchair under the battery tray so
that both drive wheels remain on the ground.

« Remove the shock breaker; see 'replacing shock
breaker'.

« Loosen the bolts (A) with washers.

« Loosen the bolt (B) and remove the bolt and the
nut (C) with the washers. The tube (D) will come
loose.

Mount the (new) tube in the reverse order.
« After mounting the tube, remove the support. The
wheelchair is ready for use.

3.7.2 Replacing the drive unit

Replace the drive unit as follows:

« Support the wheelchair under the battery tray so
that both drive wheels remain on the ground.

« Remove the protective cover at the front and the
relevant side cover, see 'replacing covers'.

« Remove the driven wheel; see 'replacing driven
wheel'.

« Remove the shock breaker; see 'replacing shock
breaker'.

« Remove the tube from under the drive unit; see
'removing tube under drive unit'.

« Pull the motor cable connector (A) of the relevant
drive unit out of the power module.

« Lead the motor cable out through the notch in the
battery tray.

« Loosen the Allen bolt (B). B

« Remove the neutral handle (C).

« Loosen the nuts (E) from the three bolts (D) using two open-ended spanners with a width of 13
mm.

« Firmly hold the drive unit (F) (support if necessary) and carefully remove the three bolts with the
washers, with which the drive unit is mounted to the side frame.

« Remove the drive unit.

Mount the (new) drive unit in the reverse order.

« After installing the drive unit, remove the support. The wheelchair is ready for use.
The drive unit of the 6 km/h wheelchair is different to that of the 10 km/h wheelchair.
However, the replacement is the same.

In connection with agreements concerning warranties with the supplier of the drive unit, it is NOT
permitted to disassemble the drive unit: each separately delivered part of the drive unit will be
immediately returned and the warranty stipulations will become null and void.

22 Version 2015v1



Maintenance

3.7.3 Replacing the side frame

Replace the side frame as follows:

» Support the wheelchair under the battery tray so
that both drive wheels remain on the ground.

« Remove the drive unit; see 'replacing drive unit'.

« Remove the swivel wheel; see 'replacing the
swivel wheel'.

» Loosen bolt (A) a few turns, using an open-ended
spanner with a width of 10 mm.

« Remove the side frame (B) by taking it to one
side.

Fit a (new) side frame as follows:

« Apply a layer of grease to the hinge pin (C).

« Put the hinge pin into the bush of the base frame.
« Hand-tighten bolt (A).

groove of the side frame. If the bolt is secure, the side frame should hinge freely, but cannot be

: Tilt the side frame a little and pull it out sideways to make sure the bolt is properly locked into the

pulled out of the bush.

« Tighten bolt (A) using an open-ended spanner with a width of 10 mm.

Continue the assembly by fitting the drive unit; see 'replacing drive unit'.

3.7.4 Replacing carbon brushes

Replace the carbon brushes of the drive units as follows:

« Support the wheelchair under the battery tray so
that the drive wheels are clear of the ground.

« Remove the protective cover from the power
module; see ‘replacing the covers'.

« Pull the motor cable connector (C) of the relevant
drive unit from the power module.

« Lead the motor cable out through the notch in the
battery tray.

« Loosen the bolt of the relevant shock breaker;
see ‘replacing the shock breaker’.

« Loosen the locking bolt of the hinge pin of the
side frame a few turns; see 'replacing side frame'.

« Pullthe side frame forward a little: it does not
need to be completely removed. This will create a
space between the side frame and the battery
tray.

« Using a screwdriver, unscrew the plastic screw cap (A) from the carbon brush holder.

« Carefully hold on to the connection (B) of the carbon brush, and pull the carbon brush out of the

housing.

« Inspect the carbon brush and replace if necessary.

« Through the open carbon brush holder, inspect the collector on the anchor of the motor.

If the collector is seriously worn, replace the entire drive unit.
Do NOT make repairs on the drive unit, because this will render the warranty null and void.

« Place the carbon brush in the holder. this can be done in one way only!

Version 2015v1

23



Maintenance

« Place the carbon brush connection in the carbon brush holder so that a flat assembly is created.
Screw the plastic screw cap onto the carbon brush holder.

Replace the side frame in the proper position; see 'replacing side frame'.

Fit the other parts in the correct way, see the relevant paragraphs.

3.8 Electronic components

3.8.1 Working on the electrical system

Remove both fuses from the battery
compartment before carrying out any work
on the electronic system.

Remove the fuses as follows:

» Unscrew both crosshead screws (A).

« Remove the front cover from the battery tray (B).
« Remove both fuses (C).

After the work has been done, replace the fuses in the
reverse order.

3.8.2 Replacing the 'DX' controller

f} Remove the fuses, see § 3.8.1.

Replace the 'DX' controller as follows:

« Push the lock (B) in and simultaneously pull the
plug (A) out of the controller.

« Unscrew both screws (C) and the washers, using
a Phillips screwdriver PH-2.

« Remove the 'DX' controller (D).

Install a (new) controller in the reverse order.
Replace both fuses: the wheelchair is ready for use.

24 Version 2015v1



Maintenance

3.8.3 Replacing the ‘Shark’ controller

f} Remove the fuses, see § 3.8.1.

Replace the ‘Shark’ controller as follows:

« Push the lock (B) in and simultaneously pull the
plug (A) out of the controller.

« Unscrew the screws (C) and the washers, using a
Phillips screwdriver PH-2.

« Remove the ‘Shark’ controller (D).

Install a (new) controller in the reverse order.
Replace both fuses: the wheelchair is ready for use.

3.8.4 Replacing the power module

f} Remove the fuses, see § 3.8.1.

Replace the power module as follows:

« Unscrew both Allen screws (A) using an Allen key
with a width of 4 mm.

« Remove the protective cover (B) from the power
module.

« Pullthe connectors (C to E) out of the power
module.

« Unscrew both Allen screws (F) using an Allen key
with a width of 4 mm.

« Remove the power module (G).

Install a (new) power module in the reverse order. Replace
both fuses: the wheelchair is ready for use.

Version 2015v1

25



Maintenance

3.9 Compact lighting

3.9.1 Replacing the front light

Replace the front light as follows:

« Pull the reflector (A) off the holder (D).

« Hold the rubber seal (C) tight so that it cannot get
lost.

« Unscrew the LED bulb (B) from the fitting.

Replace the new LED bulb in the reverse order.

3.9.2 Replacing the rear light

Replace the rear light as follows:

« Pull the reflector (A) off the holder (D).

« Hold the rubber seal (C) tight so that it cannot get
lost.

« Unscrew the LED bulb (B) from the fitting.

Replace the new LED bulb in the reverse order.

3.9.3 Replacing the flashing light

Replace the flashing light as follows:

« Pull the reflector (A) off the holder (D).

« Hold the rubber seal (C) tight so that it cannot get
lost.

« Unscrew the LED bulb (B) from the fitting.

Replace the new LED bulb in the reverse order.

26

Version 2015v1



Maintenance

3.10 Cleaning

Removing dry dirt
Upholstery, metal parts and frame parts can usually be cleaned easily with a dry soft cloth.

Removing mud and/or other wet dirt
Parts that are soiled with wet dirt are best cleaned by first wiping the dirty parts with a wet sponge and then wiping
them dry with a dry soft cloth.

Upholstery
Clean with a damp cloth and household soap. After removing the dirt, rub the cleaned parts dry with a soft dry
cloth.

— Also do not use organic solvents such as thinner, dry-cleaning naphtha, or white spirit.
—  Be careful with water near the electronic system.
— Do not dry clean, iron or spin.

c —  Never use abrasive or aggressive cleaning products. They may scratch the wheelchair.

Version 2015v1 27



Troubleshooting

4 Troubleshooting

4.1 'DX’ faultfinding table

Check the malfunction/signal with the aid of the following list.

the wheelchair

does not move.

| Signal Possible cause Remedy
ON/OFF light The controller plug is not properly inserted | Insert the plug properly in the 'power module'
does not go on: | in the 'power module'. (DX BUS).

The DX power module is behind the cover that is
on the outside under the chair against the battery
tray.

Both fuses are defective

Replace the defective fuses.

The batteries are not properly connected.

Check the connections.

A connection of the batteries is loose.

Secure the connection.

ON/OFF light:
flashes once

DX module faulty.

Replace one or more modules. The "on/off" LED
indicates the condition of the entire system.

The modules all have a separate status LED:

in this way, you can see which one is faulty.

ON/OFF light:
flashes twice.

DX accessory faulty.

The module displays a fault as a result of a
programming fault or short circuit and/or overload
of the accessories.

The (optional) electrical high/low adjustment is
not in the lowest position. The LED flashes twice
to indicate that the speed limitation has been
switched on: the wheelchair will drive
considerably more slowly.

ON/OFF light:
flashes three
times

The left-hand motor (m1) connection is
faulty or loose

Check the connection and secure it

The left-hand motor (m1) is defective

Replace this motor.

Short circuit in the left-hand motor (m1)
connections.

Correct the connections.

Defective power module output.

Check the motor for a defect: an output of the
power module will only become defective through
a defect in the motor itself.

Only replace the power module if the fault occurs
immediately upon switching the unit on. If the
fault occurs when you are starting to drive, the
entire left-hand motor circuit is causing the fault.
In this case, replace the entire drive unit
concerned.

ON/OFF light:
flashes four
times

The right-hand motor (m2) connection is
faulty or loose.

Check the connection and secure it

The right-hand motor (m2) is defective

Replace this motor.

Short circuit in the right-hand motor (m2)
connections.

Correct the connections.

Defective power module output.

Check the motor for a defect: an output of the
power module will only become defective through
a defect in the motor itself.

Only replace the power module if the fault occurs
immediately upon switching the unit on. If the
fault occurs when you are starting to drive, the
entire left-hand motor circuit is causing the fault.
In this case, replace the entire drive unit
concerned.

28

Version 2015v1




Troubleshooting

Signal

Possible cause

Remedy

ON/OFF light:
flashes 5 times

The left-hand parking brake (m1)
connection is faulty or loose.

Correct the connection.

The left-hand parking brake (m1) is
defective.

Replace the drive motor.

ON/OFF light:
flashes 6 times

The right parking brake (m2) connection is
faulty or loose.

Correct the connection.

The right-hand parking brake (m2) is
defective.

Replace the drive motor.

ON/OFF light:
flashes 7 times

The battery voltage is low, or the batteries
are flat or bad

Charge the batteries or replace them.

Note:

If the voltage is low (< 12 V) the electronics will
not work properly. A number of random LEDs of
the ‘DX’ controller flash and the wheelchair will
not function.

ON/OFF light:
flashes 8 times

The battery voltage is high, above 32 V.

This usually occurs during (trickle) charging.
Frequent occurrence will result in a defective
power module. Set the charger correctly.

ON/OFF light:
flashes 9 times

'BUS low' fault: cable breakage (in one of
the DX bus cables) or short circuit in the
DX bus system (entrances to the modules)

Check the cables and the modules and replace if
necessary.

ON/OFF light:
flashes 10 times

Bus high fault: usually a communication
fault caused by one of the DX bus cables
or DX modules (entrances to the modules)

Check the cables and the modules and replace if
necessary.

ON/OFF light:
flashes 11 times

'STALL' overload fault:
A motor is continually demands too much
power.

Check the drive units.

Note: This fault is often caused by taking
obstacles that are too high, or driving against
walls, and door frames, etc.

This fault may also be caused by a difficult turn
from a standing position. Check the weight
distribution of the chair.

ON/OFF light:
flashes 12 times

System does not 'fit'.
System modules are not compatible.

Program the entire drive system for the relevant
wheelchair with the aid of the DX-Wizard
program on the PC.

Always confirm the programming by switching the
wheelchair on and off.

Note:

If all the plugs are connected properly and you have used the troubleshooting list but not found the cause, contact
the Service Department of Handicare.

VAN

Before changing DX bus cables, fuses and/or modules, remove both fuses from the battery
compartment (see § 3.8.1), so that the system is dead.

Version 2015v1

29



Troubleshooting

4.2 ‘Shark’ faultfinding table

Check the malfunction/signal with the aid of the following list.

| Signal Possible cause Remedy

ON/OFF light User error This is probably a 'STALL' timeout.
flashes once. Place the joystick in neutral and try again
ON/OFF light Battery fault Check the batteries and the cabling
flashes twice Charge the batteries or replace them.
ON/OFF light The left-hand motor (m1) connection is Check the motor connections and cabling.

flashes three
times

faulty

The left-hand motor (m1) is defective

Replace this motor

ON/OFF light The connection of the right-hand motor Check the motor connections and cabling.
flashes four (m2) is faulty.

times The right-hand motor (m2) is defective Replace this motor

ON/OFF light: The left-hand parking brake (m1) Correct the connection

flashes 5 times

connection is faulty or loose.

The left-hand parking brake (m1) is
defective.

Replace the parking brake

ON/OFF light:
flashes 6 times

The right parking brake (m2) connection is
faulty or loose.

Correct the connection

The right-hand parking brake (m2) is
defective.

Replace the parking brake

ON/OFF light
flashes 7 times

There is a fault in the controller

Check the connections of the Shark bus cables,
fuses and/or modules and correct as necessary.
If a fault signal is still present after this, replace
the controller.

ON/OFF light
flashes 8 times

There is a fault in the power module

Check all connections and correct as necessary
If a fault signal is still present after this, replace
the power module.

ON/OFF light
flashes 9 times

There is a communication fault in the
Shark system.

Check the connection and correct it if necessary.
If a fault signal is still present after this, replace
the controller.

ON/OFF light Unknown fault Check all connections and correct as necessary
flashes 10 times Consult a service engineer.
ON/OFF light System does not 'fit'. Check that the type of the controller corresponds

flashes 11 times

System modules are not compatible.

with the power module.
Replace one of the two if necessary.

Note:
If all the plugs are connected properly and you have used the troubleshooting list but not found the cause, contact
the Service Department of Handicare.
Before changing Shark bus cables, fuses and/or modules, remove both fuses from the battery
compartment (see § 3.8.1), so that the system is dead.

30 Version 2015v1



Technical specifications

5 Technical specifications

5.1 Product specification sheet of the Yes-Series
| Manufacturer: Handicare®
SPECIFICATIONS PUMA
Segment indoor/outdoor
DIMENSIONS
Axle configuration FWD RWD
Maximum user's weight kg 160 160
Batteries Ah 40/56/73 40/56/73
Total weight excluding batteries kg 82 82
Total weight including batteries kg 112 (40 Ah) 112 (40 Ah)
Total length mm 1050 1100
Total width mm 650 650
Seat angle ° 2-7 2-7
Seating depth mm 440 - 520 440 - 520
Seat width mm 380 - 525 380 - 525
Seat height excluding cushion mm 420 - 500 420 - 500
Seat height including cushion mm 490 - 570 490 - 570
Back angle ° 89 -118 89 - 118
Back height mm 520 - 570 520 - 570
Lower leg length mm 330 - 560 330 - 560
Armrest height mm 220 - 290 220 - 290
From front of armrest to back rest mm 370 - 450 370 - 450
Diameter of swivel wheels (internal) mm 250 x 50 250 x 50
Diameter of swivel wheels (external) mm 260 x 85 260 x 85
Diameters of drive wheels mm 350 x 80 350 x 80
Tyre pressure of swivel wheels bar 2.5 bar 3.5 bar
Tyre pressures of drive wheels bar 3.5 bar 3.5 bar
PERFORMANCE
Maximum speed kmh 6/10 6/10
Range of action (ISO 7176-4) km 50 (73 Ah) 50 (73 Ah)
Dynamic stability ° 6 (10,5%) 10 (18%)
Maximum slope ° 12 (21%) 12 (21%)
Obstacle height mm 80 80
Obstacle height with curb climber mm - 100
Ground clearance mm 80 80
Ground clearance in connection with electrical high/low, ZH 480 mm i i
Ground clearance in connection with electrical high/low, ZH 495 mm L L
Ground clearance in connection with electrical high/low, ZH 510 mm L L
Turning radius (ISO 7176-5) mm 600 960
ELECTRICAL OPTIONS
Electric back adjustment ° 88 - 120 88 - 120
Electric tilt adjustment ° 4 - 40 4 - 40
Electric tilt adjustment ZH 540 c L L
Electric tilt adjustment ZH 525 c i L
Electric tilt adjustment ZH 510 c i L
Electric tilt adjustment ZH 495 c L L
Electric tilt adjustment ZH 480 c L L
Electrical high/low mm 0-305 0 -305
Electric leg rest adjustments ° 6-70 6-70

Version 2015v1 31



Technical specifications

CERTIFICATES

CE

EN 12182 (1997)

EN 12184 (1999)

Pz =

Classes

ISO 7176-19

w2 =

COLOUR OF FRAME/COVERING

Blue/grey

Blue/yellow

< [

Ice-blue

Grey

Black

Orange

OPTIONS

Sedeo seat options

Standard, comfort or electric leg rests

Central leg rest

Swing-away joystick bracket

Special controls

Pz =

Compact lighting and direction indicators

Indoor swivel wheels and tyres

Outdoor swivel wheels and tyres

Spring-loaded swivel wheels

2

P = P2 =2 D= D= D= =i =

TSD - Telescopic Safety Device

N (10 km/h)

Detachable curb climber

Mud guard extension for rear-wheel drive

Worksheets

Hip belt

Stick holder

< |2 ]

Mirror

Special modifications on request

< [ [ ||| <<

32

Version 2015v1




Technical specifications

5.2 Measurements legends
AH Armrest height Distance from top/side of seat to top of
armrest.
LW  Leg rest width Distance between the leg rest tubes.
TW  Total width Distance between the widest points of ZB
the wheelchair.
FW  Foot-plate width ~ Width of the foot plate, excluding the
cover caps and the mounting parts. E
SW  Seat width Shortest distance within the seating AH
unit. This may be: between the side g
panels or between the armrests.
SH  Seat height Distance between the centre of the
front of the seat to the ground.
Measured at a seating angle of 3.5° ZH p—
Increasing the seating angle will result
in an increased seating height by L —
approx. 0.5 cm for every degree. W M _
VB
BB
B
LD Depth of leg rest  Positions of the leg rests in forward and
backward directions.
AL Leg rest angle Angle of the leg rest in relation to the
seat.
HPB  Height of push Distance between the top of the push
bar bar and the ground.
HRD  Depth of head Positions of the head rest in forward
rest and backward directions.
HH Height of head Distance between the bottom of the
rest head rest and the top of the back rest.
BA Back angle Angle of the back rest in relation to the
seat.
AF Foot-plate angle  Angle of the foot plate in relation to the
leg rest tube.
SA Seat angle Angle of the seat in relation to the
ground.
The seating height increases by 0.5 cm
with every degree.
LL Lower leg length  Distance from top of seat to the foot
plate.
TH Total height Distance between the highest point of
the wheelchair and the ground.
TL Total length Distance between the front of the foot
plate and the very back of the
wheelchair.
AD  Armrest depth Positions of the armrests in forward and
backward directions.
T Dimensions for Frame dimensions after removing all
dim. transport easily removable parts and, if possible,
folding the back rest down.
BH Back height Distance from top of seat to top of back
rest.
SD  Seat depth Distance from centre bottom of back

rest to centre front of seat.

Version 2015v1

33




Technical specifications

5.3

5.4

Glossary

A setting is only carried out once.

A setting may comprise a number of actions, usually involving tools.

An adjustment may be carried out more than once.

An adjustment does not take much effort and is easily carried out.

An adjustment may be made by the user, the attendant or a therapist.

An adjustment that is permanently adjustable by the user is indicated by PAU.

An adjustment that is permanently adjustable by the attendant or the therapist is indicated by PAT.

A number of parts for Yes-Series wheelchairs are available with different dimensions.

After delivery, these parts cannot be adjusted by the user or the dealer.

A setting or adjustment may be carried out in steps or variably.

If the adjustment is variable, the range is indicated by the word “to”.

The words “or” or a “-” (dash) mean that only the values indicated are adjustable or available.

The dimensions in the tables are in centimetres and have a tolerance of 1 cm.

The degrees in the tables have a tolerance of 2°.

To transport the wheelchair, various parts, such as leg rests, armrests and head rest can be removed; the back
rest of the Sedeo seating system can be folded down. The minimum measurements for the wheelchair in this
situation are indicated as “dimensions for transport”’. The corresponding weight is the “heaviest part to be
transported”.

The stability of the wheelchair depends largely on the extent to which the seating system can be set or
adjusted. The stated values indicate the stability with the standard delivered setting of the relevant wheelchair.
The ground clearance of the wheelchair indicates the height of the free space between the front and rear
wheels of the wheelchair. This is important when taking obstacles, such as a threshold or a kerb.

The maximum obstacle is the maximum height of the threshold or kerb that can be taken by the wheelchair.
The turning circle is the space needed by the wheelchair to make a turn. This circle is expressed as a diameter.
The minimum turning space is the space needed by the wheelchair to make a 180 °turn, whereby reversing is
allowed (like a car when turning in a street). When reversing one or more times, less space is needed to make
a turn compared to making a full turn in one direction.

Electrical diagrams

The electrical connection diagram of the electronic installation is located on the inside of the cover of the battery
drawer.

34

Version 2015v1



Technical specifications

5.4.1 Electrical connection diagrams for ‘DX’ and ‘Shark’

N\

o o

ZWART BLACK

ZWART BLACK

ROOD/ RED

BLAUW BLUE

DXPOWE R MODULE

R
] 50a
0 d
—0O =
J
X| ¥
Slal 2| 2
HEEE
HEHEE
2|2 8| &
[
=1 Ul | | [
M1 DX +4+ —— M2
BUS oz

ART.NR.: 008.00000.021 )

Version 2015v1

35



Technical specifications

diagram for 'DX’ Standard

wiring

5.4.2 Electrical

6010°G5¢00

' £100°65£00
mm\“om%mmmm AL NOISNILX3 Xd
& &
(ey0wial
XQ jo poejsul ‘jpuondo) -
(8120°65£00) %x@om%mmmm
1INN T04INOD 401 F18vL
<
DN‘Vommmoo + . MOTI3A AN : :

BINpUWIaMOd X(d

8100°G5£00
JIN GV xa

SAVAVIVERRRVIVAVAVAVAVAVAN

2w (o) e e

AT

N

#]

IAVAVAVAVRTA W ]

z0 ool

sj0Wey Xa

u Q34 N9

MOTI3A 2NNS O

(louondo ‘11 10°65¢00)
LINA TOMINOD INVANILLY

3n78 N9 + -

NMO¥E JANS

EMM=, RED
B6MM®, RED
EMM, BLACK
BMM2, BLACK

MOTT3A WANG'D ) MOTI3A WANG'0

N

UOUMS 9pIg

MOTT3A 'BANG'Q

MOT13A "NNS'0

MOTT3A 'BANS'Q

v£20°00000°SS0
‘STeTA J18V0 4IMOd

0BG | g 34 a3y WANG
a3y WANG

v0S 3sn4 H

12018 ‘AN

pajoJbaiul 81903 | ZZZ0'GGE00 P14 uydieg

vZ—8110006

. w . . d
bL D b U me 8100°65£00 GL'L | 61¥0'SSE00 ulydieg
8L00'GSE00 W G/°L L110'SS£00 nov

XQ 8L00'GSE00 W G/'L | SZ¥0'SSL00 xa

8|qpD sng odf] sjowsay

SoJoS—SaLk

8L00'GSL00 W G/°L 5022001 V069 i
8100°GSE00 W S/'L | 9¥¥0'GSE00 V089 LLo0LD 60 89 /099 i <y vo
paypJbaul 81903 | 8Z40°GSL00 oud £ 10°00000°SS0
pajoibajul 21909 | 91¥0'SSE00 uyg z Kienog ‘S'@'A JOOT AY¥3LLvg | Aisnog
(x1) £100°GG£00 W |
(x1) BLOO'GSE00 W S/°L | 8120'Ge00  dol aldpl

5
N

YoyMS e30Jg

Version 2015v1

36



Technical specifications

diagram for ‘DX’ Lighting

(un Buyby jo jiod)
1un b
PJDPUDIS J0J 2(9DD | $Z0006

L \_ N33O ANCL'D

L 018 ANSLD

UMM ANGLD

g0 915

IV FTVNIS

0£d 620820 S 22 920 G622 £s
1 L 1HOR
HOLYIIANI HOLYOIANI ONILHOM ONILHOM
vy ANO¥4 ELEE] FUNGEE]
0801 °55£00 ceenn e
S3I¥3IS SIA 05¢1°55¢00 T

bunyby yum  9¥O

ONILHOM SSINYVH

CA,C] m:;:@;ﬁ““ %Lﬂm,uﬁﬂ Z Z P Edjo mmmZM{I PClRIeICICcRICIRICIC °

pPJOPUDYS 104 B|G00 | +4Z0006 — L v v OB AL VI8 RGO SRRl gl

N30 WNSZ0 [EEREAY [EEREAY ellzslzlzlzlelelzlx @ |2 =

J J R 1 SEEEEEBEEE 44

L OV18 SANSL'D N334 NNGSL'D N3349 " ANSL'D 7 e RRIZR de

JUHAANGLO | il ETETSE R B il 3UHM ANSLO |
1D §1D ¥io 11D IS
VA 3TYA3S zZ v £ M”SE WWBLZIBLELOZ IT ¥ 9 £
¥Z0 £20220 zs 120 020612 IS 210055200
1431 1431 1431 1431 dIN S2°L xd
HO1vIIaNI HOLYIIONI ONLLHOM ONLHOM N
vy INO¥4 Av3Y ANO¥4 S0co mmmw‘m
£100°G5£00 (1ouondo *|}10°G5£00)
Fo N L NOISN3LX3 XQ £200°55£00 LINN 10HINOD LNVAN3LLY
£100°S5£00 s xa 6010'55£00
NSLTLxa 2100°SG£00 aInpuLI#oy XQ
e U UUUUUUUY
] s P - - N
4] FARTISAY [
(ey0was SZTY0'SSE00 * E LA AR AL 40 40 4R 4 fv E +*
XQ@ Jo poajsul ‘jouondo) sjowsy Xd a e
(8120°55£00)
1IN T0INOD dOL 318¥1 AVIVRIAVAVAVAVAVARE IS VAVAVATAVAVAVIVA!
| 20 £} )
+ - MOTI3AANG 378 “Ahg + -
g g |€ |8
a3 e N e O NMONE NHa
I E I
MOTIIA NGO MOTIIA WSO

wormamea O\ momia s

N
/

o/

MOTTIA NG MOTTILANGD

yoUMS Bioug YoUNS oug

37

wiring

5.4.3 Electrical

2100°GGE00 W G/°L 50CE00L v069
8100'GS£00 W G/'L | 9¥¥0'SSE00 v089
pajobeyul 2|00 | 8Z¥0'SSE00 04dr] 820000007550
pajoubeul 2Io0 | 91¥0'GSE00 uyo S = AN ISHEREEHOd
(1) £100'65¢00 Wi |
(X1) 8100°GS£00 W S/ | 8lz0°6Se00  dol 2jgpl
A90I8 NG é Q3 WA9
m m} ‘ w ﬁ ﬁ O O O @ payoiba Ul 21909 | 2220°65900 1014 died 08 AN I«om 3sng [
8100'GSE00 W S/'L | 61¥0°G5£00 uiydieq : ,
@Cwi@# - - 110010 60 80 £0 9D , SO +0
e 8100°65£00 W G/'L | L110'SSE00 nov £10°00000°550
. A. “S'@°A 4007 A¥3Llva A.
8100°'SS£00 W S/'} | SZ50°SSL00 Xa ¢ Mol v b ool
m®C®m‘m®¥/ a|qp) sng 2df] esjoway

Version 2015v1



Technical specifications

diagram for ‘DX’ Back rest/Leg rest

wiring

5.4.4 Electrical

V G/Z1006

G00Z ¥OLYNLOY 1711 0313 1S3d XMOvE SSINMVH

5

VI NAYE'D

2521006
ASSY S00Z d0LVNLOV 1S3d ©OvE aNv 931

V1B WAYED

000'¥9000°GS0
¥OLO3INNOD 1S34O3T1 SSINAVH

)

T ARPED 38 ASLO

VT WAVE O

2921006
ASSY G00Z d0LVNLOV 1S3d XOvA ANV 931

NAoH8 AHvE'0 | Yovie AAVED s L Nwowa s

655 v
££71006
500z J010n1D 1801 B8l SSBUIOH

)

j
o o | Srawero

Z2£21006
ASSY G00T dO0LVNLOV 1S3d XOvE ONv 931

NSNS e ML 06049000550
¢cz1006 MOLOINNOD 1S380FT SSINMVH
5007 1070M190 1581 By SSBUIOH

0% 11'G5£00
3NN d33dS
378v0 NOILOINNOD

YOI NSL'D

9¥D
0571°56£00
Buyuby upm 9% | |

AVID SSINMVH el blelelelbllelelels |l
SovE Lo SEEREERE R EEE
EEEEEEEEEEEE EEE
034 AASL'0 el |z ||z o |@ |@

T —
p .
010 (4o IPRY
R T T T e T e S

08Z1°G5¢00
¥OL03INNOD diY

08¢1°56£00
YOLD3INNOD diY

1020°6S£00
Wv12
£100'65£00
&% WL NOISN3IX3 Xa 20095500
(s10was 210065200 dIN L X
X Jo poajsul ‘jouondo) WS/ xa -
(8120°55£00) 8100'65£00
YIN S Xa

LINN T04INOD 401 378VL

GZ¥0'GS£00
syoway xa

6010°G5£00
s|npuIamod Xa

8100°G5£00
MIN G) xa

(lovondo *11,0°55£00)
LINA TOYLINDD INVAN3LLY

MOTIZA WY

2‘

NOTTA NG

T s ‘ AoTI S0

udumMs oxo.g

8100'GG£00 W GL'L GOgeo0L Y069
8100°'GS£00 W G/L°} | 9¥¥0'SSL00 V089
payoubajul 21900 | 8Z¥0'SSE00 04d
pajoibajul 21900 | 91¥DSSE00 uuo

M. RED
WM. RED
MM BLACK

V£20'00000'550
S'®°A 319v0 d43MOd

3me e + -

w KO8

BME. BLACK

AOTTIA NG

wormmmeo O\ wormiange

N\

uoums axosg

(x1) £100°6G£00 W |

dr—8110006

1sa.ba7

(x1) 8l00'SSE00 W SL°L | @1z0'sGe00  dol 3jgpL 7

payoubatul 21900 | ZZZ0'GSE00 1014 uudiod

#w 2 V\A o0 m 8100'GS£00 W G/°L | 61¥0'SSL00 uydieq 112010 7
8100'G5£00 W SL°} | 1110°G5£00 nov T fisyiog
XQ 8100°G5£00 W G/'L | SZ¥0'S5£00 xa

SEIPEINESEYY

2|go) sng

adk] ajoway

w0 ng [ oc 3ony |0 e

R ) v I E R

62 80 £2 90

£10°00000°5S0
"S$'9°A dOOT A¥3LLvE

| Kiaynog

G2 ¥0

Version 2015v1

38



Technical specifications

diagram for ‘DX’ Lighting/Back rest/Leg rest

wiring

5.4.5 Electrical

G0O0Z ¥OLYNLOY LTIl 0373 1S3y

vV GLC1006
HOvE SS3INMVYH

S

SuAR NwT0

OViE AT

2€21006
ASSY G00C ¥OLVNIOY 1S3d MOvE ANV 931

NGBS N0

OViE AT

—

000'¥9000°SS0
r——  YOLO3NNOD 1S3¥931 SSINYVH

5

THA NNPED

YOVIE NAYE'D | I 38 wnsco

2£21006
ASSY G00Z ¥OIVNIOY 1S3Y XOvEa ANV 931

NNGHE NS0

yovig weo L | LT
050 Z¥0
£¢Z1006

WO ANGLD

500z 403Pn3o0 js84 B3| BSBUIDH

5

TUHA N0

NOViE NP0 | 3me SLD

NNOHE NS0

YN8 RS0 L s NHOXE ANSLD

08¢1°65¢00
HOLO3NNDD dWV

8100°G5£00
AN SL XA

(lpuopde 'L 110°65£00)
LN T0YINOD INVANILLY

655 000°#9000°550
2£Z1006 €£Z1006 JOLOINNOD 1534931 SSINAVH oYL 1’55500
ASSY S00Z HOLVNIOV 1S3Y XOova NV 931 500z Joyonyon jses Bs| ssauioy Y3LNM Q33dS
378v0 NOILDINNOD
(nun Bunyby jo pod)
3N by S
PIDPUD}S 40J 8|dD L¥Z0006 £
J )i NED MNELD £
L SOV MELO .
SN ARSCO [
(4]
EL = EE]
08¢1°55¢00
080 920620 20 820 %20 L2 20 HOLOINNOD dY
A A o s cs
HOLYOIANI HOLYOIONI ONULHON ONLHON 0801°G5£00 0SZ1SS£00 Y Al
EEY INOX VR INO¥3 SIMIS SIA Bunyby ym 9D | |
(nun Bunyby Jo pod) 378V0 ONILHON  —-- WY10 SSINYVH 1 1 g I
wun b . - T GafiREEREREREE B[
PIOPUDIS 10) 21ADD LZON0E - 59 SOV ANGLD SoviE ANGLo 111111
NED LD 9 GNELD T elrlzlzlllslslzlElzl Bl
J J EEEEEEREEEEE EEE
p SOV MNGLO b NI ANGLD NS ANGLD 7 RRM7 RREERR [
auHmnsco LS (] kmansco [~ MM NSO ]
¥10 €10 5 o es ddl
® ® ® ® I TWNIS Ty £ 910N VBB SIOEIE T 8 L L § 8
s
610 810020 s 910 L1061 1S ——————
L7 La31 L3 L3 \ﬁ
HOLVOIONI YOLVDIONI ONILHOM ONILHOMN g
vy INOYH4 vy INOY¥4 +020 mw_wmw 14
£100°65£00
W L NOISN3LX3 Xa
8100°65£00 ® & £200°SS£00
dIN L xa
(10w N SLL xa 6010°55£00
X@ 4o poeysu; ‘puondo) 2100°55£00 sinpwomod. Xa
(8120°55500) dIN S oxa
LINN T0YINOD dOL 318Vl
SZ¥0°'SSE00
ajoway X

06—8110006

1s0.4b97

1S2.4%0Dg

bunybin

xX{d

2100°GS£00 W GL'L S0ge00L v069
8100'GGE00 W G/} | 9¥+0'GG£00 v089
pa}pJbajul 2|9pd | 8Z10°SSE00 oudi]
paipJbaiul 2|qpd | 91¥0'SSE00 Ui
(X1) £100°S5£00 W |

(X1) BLOO'GSE00 W GL°L | 81206500  dol 9jqoL
paipJbajul 31402 | 72Z0'GG00 014 uydiog
8lO0'SGE00 W §/°L | 6L¥0'SSE00 uydiog
8l00'GGE00 W G/°L | 1110°GG£00 nov
8100'GGE00 W G/°} | GZ+0'GGE00 Xa

Sol1oS—SoL

31900 sng 5dk| sjowsy

noTia g

g

ameawve  + —

g NHOXE NG

HOTI ANSD

Yoyms expug

SN RED
U RED

T, BLACK
BN BLACK

HOTIA RSO

M

Mo ANSD

NOTIZA AN D

V£20°00000°GS0
‘S'@°A F1BYD ¥3ImMOd

a3 'ne

RN E——
oo awne [T T anne

L100L0

60 80 43 90

€10°00000°SS0

z Kisnog 'S¥'A d00T A¥3Llve L Kisnpg

63 ¥2

yoyms aoig

39

Version 2015v1



Technical specifications

Back rest/Leg rest

ing/

agram for ‘DX’ MBL Seat lift/MBL Tilt/Light

i

d

wiring

5.4.6 Electrical

v $LZ1006
S00Z ¥OIYNLOV 1111 D313 1S3¥ ¥Iv8 SSINaVH

7 +E71L006 ¥OLVNLOY LTIk

o | : I

SovEIES

T | @

Z£71006
ASSY GOOZ ¥OLVNLOY 1S3y Ov8 ONv 931

[T i N

1 el

VB AIED

000'79000°550
HO1D3INNGD 1S3M93T SSINMVH

[l

il
[ smewacs

221006
ASSY GQ0Z HOLVNLOY 1S3 Mova NV 931

o -
st | L]

500z Jojonon 184 Ba) SsouIDH

1
|
SRS RN

[ 47]

WoRE LT

SSINYVYH “TONI
L£¥1006
¥OLVNLIY 1417 1V3S

8971006 ﬁ
££21006 1q0> UoISUBIXT [T 1088 1 I3
i

ErPIETH

i e |

FC7 [ed

W | ]

EPIE

271006
ASSV S00Z ¥OLVNLOY 1S3y >OvE ONv 931

(uun Bunyby yo yod)
AN b paopuoIS U0y 81900 LHZ0O0E

Wwasawmeo L LT

500 Jojono0 1534 Ba) ssEUIDH

N NGLD

J )

] VB SLS

rwamazo

0£d ®®Sm$® 823 ®§o Ro®uo
1o 1How 1o Lo
AHOLVIIINI HOLYDIONI ONLHIM ONILHON
o3y JULTE} o3y INO¥ 4

(hun Bunubl jo nod)

SIHOIT SSANYVH ‘S'FA

65 73 00059000650
£521006 40103INNOD 1534931 SSINAVH

awaweso [ | NWOHE SASLO

ITEIRELT 000"¥£000°GS0

08Z1°65£00
ONISNOH dIY

000°G6000°550
(1 *0313) 0SZ1'S5£00
Bunyby yym 9¥0 |

WYTO SSINYVH

|

LT
L

Jun W6 PIOPUDIS J0) B1A0D | ¥Z0006 55 SO LT EEEEEERRRE
oo TS T CEEEEERRELER
{ L 7 S—— w 1 jme— p— BERRRFs Rl Bl
UMM WASLD — TUHANGLD TUMN AN ]
¥i5 €03 oo fee
TN TTYNIS Tv s w"n,t ez ciozize 8 4
610 ®m,oONo®Nm g1 ®Nﬁomvo®
L3 ey 1 1
ADLYOINI HOLYOIONI ONILHIN INILHOI 1020°G5£00
EIEE] INO¥4 o3y ANO¥4 WY1
£100°65£00 £100'65£00
W L NOISN3LX3 Xa & M1 NOSNILG xa 810066500
2100°55¢00 HLN SLTL xa

W Sz’ xa

SZ+D'SSE00
ayowsay xa
(a10wa4

XQ Jo poasu ‘puondo)

(8120°55£00)

1NN TOMINOD dOL TTavL

&

TAGS SRELD

7/H HOLIMSOYOIN S3A

08¢1°65£00
ONISNOH  dWv

(1ouondo ‘1 110°56£00)
LINN TOHINOD INVANILLY

8100'G5£00
dLN S/'L 318v0 xa

¥£00°SS£00
¥IN 272 XA

¥/00'G5$00 W LT 50££00L v069
¥/00°G5£00 W £°Z | 9¥¥0°SS£00 v089
<@N‘mw 7\ 7\©©©® Achoom%moo Wy .
+ payoibayul 81900 | 8Z¥0°GSL00 oJdy
y@®¥ @@J (X1) £100°65£00 W |
ym o v\A 8)e) m + payosbauy 21900 | 91%0°GG£00 Uy
@ u y L @ q Qﬁmwwﬁowvmm%omomom %L 8120°GG£00  doy 3|qoL
y % 4 m E Aéw w%wmwmmouﬁow 2220°G5£00 1014 uydioq
fﬁ MO S m 4 m E #£00'GS£00 W LT | 61¥0°SSE00 uydiog
XQ 8100°GSC00 W SZ'L | 1110°GS£00 nov
= L 3 m — m @% #£00'G5£00 W LT | SZ¥0'GSG£00 Xa
2|qp) sng adk] ajowsy

6010°66£00 &
a|npwiamag XQ

+ - Ao M8 e + } -
F R u
e PlE 02 )E [

¥£20°00000°650
'S4 318Y0 ¥3MDd

om0 .

Yaums aoig

eaws [ "o 350 |- eve
womians [~ o qwans

113010

62 80 1292

£10°00000°650

z fisyog 'S'9°A 00T AM3LLVE | Kizy08

S ¥

Version 2015v1

40



Technical specifications

5.4.7 Electrical wiring diagram for ‘Shark’ Drive only

611001
9j0Way MDYS

| =81 10006
AlUQ 2ALIQ YIDUS
SolJoS—SoLk

1od oipipdes ou
(230uwey >Upyg Ul pejpabajul)
41N S'L Xd

08L1001L
9|NPOWIOMOY HIDYS

MOTI3A NN

u Q34 WN9

MOTI3A ZNNS'0

MOTT3A 2NNS'O ) MOTT3A WSO

UOMS axpig

N

0]%¢]

z Kieyog

W8NS [ g ggny | 03 NS
08NS [ T T a3y ke 7
60 80 £0 90 7 GO

£10°00000°6S0
‘SN 4001 AY3LLvE | Ausnpg

LA N
et ] mEe]
¥
20! i1
b . ‘ g 3IME N9 +
NMOYE NN
MOTI3A NNS'0
W MOT13A NNS'O ) MOT13A NNS'O
s |y UoyMS expug
2 (3
ve/€ 1006
seues—x 31gv0 ¥3IMOd

41

Version 2015v1



Technical specifications

diagram for ‘Shark’ Drive only/Lighting

wiring

5.4.8 Electrical

(3un Bunyby jo jiod)
un ubn
piDpUDYS Jo) 219D L¥Z0006

J J

N385 HNSLD

02 ®m8m8® IS

L OVI8 “ANSLO

FIVW ITVAES
yaso) 920 S2d ¢S

AUHAANSLD

810 919

££85°55£00
d—z doo gy

1 L 1HON
HOLYOIGNI AOLYOIONI ONILHOM ONILHOI Lob1008
Av3 INOM4 RIEY INOYA 0801°65200 pous ou5 7 w46 seeson
SIMIS SIA
(un Bunydy Jo 1iod) ONILHOIT SSINMVH L
o |
N B == VI8 ANSLD PIIVIE WNGL'D
pJDPUD}S U0} BI9PD | 20006 3 s
J ] NG ARGCD u R LR v i
IR R A R Wl JLHM ANGLO UMM NSL'O e o T ANGLo| -
£10 G1D ¥12 zio L2 s

¥20 ®Ro NNQ® zs

1431 L1431 1431
HOLVOIANI YOLYOIaNI ONILHOM
[z INOMS V3

1602001

Bunubn 2 Aug aaug
[jowsy 7 HIpbys

d01—8110006
OURYDIT % AUQ 2AL(J
¢ HDYs

SEIPEISESEYN

@ ® IIVW IV
Led 02061l0 LS

1431
ONLLHOI
INOM4

S¥62001

0¥ 1 1°65£00
H3LANIT 033dS

082£004
d-g doo gy

378¥2 NOILO3INNOD

G

Y YOVIE NNSLD

EENTETIRG

(Nav yum uonouiquiod ul Ajug)
+60£001
39D UoRdBULRY (DY HBUS

T60€001L
bunyb
LEENd—Xa @|npouliamod Z *oys

dIN G'L 2I9posng >pys

AOTIEA NS

u FiENTE)

oroA " WSL'O

AOTIEA NSO

soranawe /N uova o

/

4ouMS apg

(o]}

z Aueppg

_WM N
- — fv = *
kel |
i ! i !
i i 2o i jlo
amemne -
MOTI3A NSO
O o
MOTTIA NNG'D
N 4oUMS @xpig
8 |3
H 3
ve/g1006 (3 (3
seles—x 318D ¥IMOd
o8 g a3y 'nns
VoS 3snd
o018 g E a3 g 7

60 80 £3 9D 7 7 =)

£10°00000°550
'ST¥°A dOOT Ad3LLvE

| Aiayog

(NOv yum uonouiquiod ul Ajug)
S¥62001
YIN G'L 2Iqpasng >ioys

(louondo ‘c60¢001)
LINA TO04INOD INVANILLY

Version 2015v1

42



Technical specifications

diagram for ‘Shark’ Back rest

wiring

5.4.9 Electrical

vV G.Z1006

70 vl G00Z ¥OIVNLOV L1l 0313 1S3I¥ XOvE SSINMVH

s
T ANED | e mes
o o e L. 2T ovaameo
£¥0
(uun Bunyby jo yiod)
tun 346
PIDPUD}S 40} 3199 120006 el
J ] N Lo
L NONE ANGLD
IDYojeaLm BUIGLISSSD UsUM
TP AN [ha pajunow aq 0y
£166°66£00 d—g dod gy Buisnoyiojosuue)
ELVER] /
059 620820 S 129 20 520 £s
iy 1 LHOIY nig NNSL'O.
HOLVOION! HOLVOIONI ONLHOM ONLHIN w2rio0n
v INONI a3 INOHA 0801°66800 S s 6 Solon rrer—
SI¥IS SIA
(pun Bunyby jo pod) ONILHOIT SSINAVH J
un b _ , 7
PDPUDIS 10} 31900 1920006 - ) ) omewen O LD Y 3 g ogzeo0L
L L Na3HD MNSLO J T34 ANSLD T3 NASLD vlele vl [ | e d-9 do3_dnv
J orE NG (R EER G d o wezo] O 0 W0
awonsze L ewowsro L Zum WASLD = s eZo] WF
s 710 zio L2 B
e C |
® ® ® ® TN TV L
¥20 £20220 s 120 020610 Is weron nso
Lm L L L
HOLYOIONI HOLY2IONI ONLLHOMN ONILHOMN
V3 INO¥4 VI INO¥4 (nov uim uopouiquod up Kug)
¥60£00L
3|qpQ UoRIBUUOY NIV HDUS
762001
siojomoy 7 Bunyby
LZBWd—XQ0 2INPOWLISMOY T HIDUS
Sv6200L
ULW G'L 3I1409SNG HIDUS
PR o T
[e[[s]s] -
mm L] [y #ig®
]
i i
! ] ! !
i |20 i o
+ IN Y= MOTER NS
£$62001
siojompdy ® Bunybn ey
LZAN3IY-XQ Hoys
HoTL S0
woranso [\ omsk s
Yoyms xoig -
FE]
VELELO0S
seWss—x 378v0 ¥IMOd
2o awe [~ o |2 me
e (o5 S | e
oL 60 80 1990 [}
d91—-8110006 £10°00000°SS0
2z Miepog ‘S'2°'A 001 A¥3LLvE | fueyog

Q¥11°65£00
H3LWM 033dS
378v0 NOILOINNOD

(nav uam uonouiguiod uy Aup)
SY6200L
ULN S'L 8Iqpasng sioyg

(1puondo ‘©60£00L)
LINA TTI0MINOD INVANILLY

amawe  + N

NHoXa N

IEEINBIoe
¢ HPUS
SEPEISESEYY

43

Version 2015v1



Technical specifications

diagram for ‘Shark’ MBL Seat lift

wiring

5.4.10 Electrical

(nun Bunuby o uod)
wun Jubn
PIDPUDIS 10} 8IADD L¥Z0006

L L N ANSL0

L SoViE NRECD

FrrprTeTy

EL I T
0£2 620820 S 129 92 529 £s
Iy Iy 1HIY 000°56000°SS0
HOLVDIONI HOLVINI SNLLHON SNLLHOM L -o313)
o3y INO¥4 vy ANO¥4

SIHOM SSINYVH "S'TA

‘8271006 1P3S B Syb
SsouJDy Ul paypdbajul S| 2|gpd Syl

a

WNiG/ /T NSO | 3mamszo i

£485°'55200
d-z dos

az11006 |
Bum 1035 » =B “samon untia[n:

2 wos mszo

e/ wnszoL 2 |

SSINYVH
“1ONI ¥OLYNLOY 1417 Lv3S

2051006
MDYS sales—SaA HIT HOLIMSOHOIN

L 4

(nav um uonouiquIoS Uy Ajuo)
Sv6200L
MLN G'L 8I9Posng Hoys

(1puonde ‘£60£001)
LINN T08INOD INVANILLY

S

NHoXE N

u amewes  + 0

(uun Bunyby Jo piod) J
nun wbn - " . 7 ﬁ\r
P4DPUD}S 40} 314PD L4ZO0DE ) ) Erewen e ) é LAE) 08zc00L
L L N33O NNSLD J T34 NAGLD TNASZD v £ |z [ —T1 d-g_do> dny
7 SOV TS0 N NEH WASLO W0 J A RS sawazol = 1 |
| I
kW S0 Wawawero - SZo e o wmwere || |
13 S5 ¥10 N I8 e R
® ® ® ® TN Tvna nszo i
%22 €20220 zs 120 020610 Is A NS0
L3 L3 L3 1331
HOLYOIONI HOLVIIANI ONILHOMN ONILHIMN
V3 INO¥d Pz INO¥4 (nov uim uonouiquod ur Kjug)
¥60£00L
3IG0) UOPDBUUOD NIV MDY
¥¥6200L
suojomioy % bunubn
LZENG—Q 2INPOULRMOd Z HPYS
SY6200L
UIW G'L 9I9pasng oy
[} N
6622001 _Muv\ll_ g@ V- ¢ g@ )
HIN $90 7 L3k Bl #
8/q0a UojsUaXE SNq LDUS
el |
i ] i ]
7 z0 jo
+ N NOTIZA MND
£¥6200L
sioyompdy % Bbunybn aam
LZANIY-XQ Hous
youms xosg e
B
vELEL00B
ssues—X 318¥0 ¥3IMOd

J/1—-8110006

¢ PYS
FEDEISESEN

oo w9 [ oo 3oy |0 e
o e [ oo amns

60 80

[s]%)

43 90

£10°00000°SS0D

Z Kienog 'S'T'A d001 AMILLVE | Aepeg

Version 2015v1

44



Technical specifications

diagram for ‘Shark’ MBL Tilt

wiring

5.4.11 Electrical

(uun Bunyby jo yiod)
wun by
pIDpUDYS oy 390D 120006

J ] Az ANSCO

YOLVNLOV 171

19

7 SOV NGLD
sz =] L0
819 gid
JIYN IVAES £185'65800
d—z doa any
0£0 620820 ¥S 120 920 620 £s
L L 1HON
HOLVDIONI HOLVDIONI ONILHOMN ONILHON " o
vy INO¥4 Pz INO¥4 000°56000°550 Bu0) ous 3 1N ey
(1L "9313)
LLHOMN| SSINMVH “S'3'A
(yun Bunybyl jo pod) L
un 14617 \T
pIDPUD}S 40} 81990 1420006 — ) ) enenen Lo D) 3T g Guzeo0L
J 7 G TRGLT Dl TASLO T | =8 do0 v
< ; | X o | o
)j SovE ANSED T L I i e od NGL0
Erer G R wwere T | Tamwwere = o 0¥11'56£00
L1D GID 10 €10 s - ¥3LAN 033dS
o 378vD NOILOINNQD
et SOERANY
20 £20220 zs 120 020610 LS AoRA NGO
L4371 1431 1431 1431 ™
HOLYOIONI HOLYOIONI ONILHOMN ONILHON -
vy INO¥4 uv3 INO¥4 ADU< Ym uonouIqwiod Uy DcOu
#6000}
3[qp) UGRIIUUGD NIV HPUS
¥¥62001
siopmoy B bunybn
LZANd—XQ 2INpowamod Z 3Ious
S¥62001
MLW G'L 5/q095nq Dy
E= e
6578001 JE
4N 90 d e #
5100 UOISUBIX® SN LDUS
T ]
3| ]
i ] i
. i i 2o i .
N pr— aranns WE
£¥62001
siopmay % Bupybr P noss nne
LZONIH-3A Hoys
UoUMS 3pig C
Al
VeLEL006
sewss—x 318Y0 ¥IMOd

081—8110006

HIL 19N

¢ HPUS
S35 —GoL

EECRLCY sy Y VEYTC)
P8 NNg [~ aa e

60 80

0L £3 90

£10°00000°550
¢ Aiopog 'S@°A dOOT AM3LIVE | Kieyog

(nov yum uonouIqUIoS Ut AlUp)
S¥6200L
YLN 'L 3|qpasng oys

(1puondo *£60£001)
1INN TO¥INOD INVANILLY

5

45

Version 2015v1



Technical specifications

diagram for ‘Shark’ MBL Seat lift and Back rest

wiring

5.4.12 Electrical

¥V G/Z1006
S00Z ¥OLVNLOV LL 0313 1S3H »OvE SSINAVH
= o
i

J

02 ®mwoﬁo® S

it
HOLYOINI
v

J

¥22 ®mwu Nwo® zs

1431
HOLYOIANI
EE

A ANPCO | NOVIE NNPED
R Tyas o RS
“JIPYOE3YM BUIqUIBSSD Uaym
pajunow aq o}
£/55'66e00 d—z dpa dy Buisnoyioidsuuoy
(uun Bupuby o yiod) /1\11
win b J !
PIDPUD}S 40} 81qD) | $Z0006 Cm
] (e i 1
[l
L YoV NAGLO S g
Ere I
P
EL T
L33 ‘920 520 £s
iy 1HO 000°S6000°SS0
HOLYDIONI ONLHOM ONLLHON (1L °o313) werio0s
INOMI e INDN SIHAN SSaNWH B3t ou 1o 1 BN Do
(uun Bunyby jo pod) J
o et ‘ | L f
win e orE RS v AREZD 0
P4DPUDYS JO} 3I9D] | 420006 Py 'Y IEY
D LD AL (RO vlele |
J i R 1 i , eyp=il
7 Yo WL G ANELD R J Sl [pTET
T ere Lo S A ETTeTE LD
15 1D ziplely s
— 00 |
ALy Uk E) TN ANSLD

143 1431
HOLYDIONI ONUHON
1NO¥d P

061 —-8110006

¢ PHPYS
SPESESN

1za ®omuw6® s

L3
ONLLHON
INOYA

NSLD

S¥6200L
YIAN G671 2|q9pdsnqg oys

'8Z¥L006 109S 7 SIYbI]
ssouiDy ul paipJbajul sI 9|qoo SIyL

S neL

08z£00L

R

SSINYVH
“IONI ¥OLVNIOY 141 1V3S

2051006
MIPYS S3USS—S3A HIT HOLIMSOHDIN

(noV uim uopouIqUIS Ut Auo)

$60£00

190D UOJOBULOD NIV IHPYS

(nov uwm uopouiquiod ut Aup)
S¥6Z00L
UIW G'L 31909sng HiouS

3

(1puende ‘c60£001)
LINN T0YINOD INVAN3LLY

¥¥62001
si00mpy % BURYLN
1ZBNd—X0 3INpoulamod Z %4pys

S

6522001
MW +9°0

7mm_ L i Ee— @

a|qoa uoisUBIXa SN ADUS

/ e+ -

AOTEA e

E‘
| .

£¥6200L
si0joM0y % BURYBI
LZOW3d—M0 H4ous

youms ejoig

VELE 1006
S3uss—X 318VD H3IMOd

U ReD

U BLACK

NAOS NN

MoTIEANED .

YoUMS ipIg

010 60 80

oo o [yoc oo am e
o [~ e

£10°00000°SSD

¢ Menog

S'2°A dOO1 A¥3LLVE

£3 90

| Aiepog

Version 2015v1

46



Technical specifications

diagram for ‘Shark’ MBL Tilt and Back rest

wiring

5.4.13 Electrical

¥ GLZL0D6

GOO0Z HOLYNLOVY L1111 0373 1S3y MOVE SSINuVH

I
kM NNED ”

¥OIVYNLOV 1IL

| 13

Sma Ansco]

i
wwoss e Lo} | evammes
“JDUOERYM BUIqUIASSD Usym
pajunow 8q o0}
€/66'66¢00 d—z dod dWy Bujsnoyloydsuuod
(3uun Bunypy yo pod) / S
un b |
PiDpUDYS 10} 3|900 1$Z0006 =
=R |
J J Yoyl
p SOV NASLO S 15
ETreTe [Tt L
9o s |7
ERVUEE] :
0£d 620820 S 120 922 520 £s
1 iy LHOIY
HOLVOIONI HOLVOIANI ONLLHON ONILHON " o
WV 1NG¥3 i INOYA ooohwmwu.muﬂ% Euen o 9 s ey
[SLHOM SS3N¥VH 'S'3°A
(nun Bunyby o yiod) L
wun b = 7
wan doL — SoraARELD | B Lo
P4DPUDIS 104 21990 |$ZDD06 | S 3T ogzco0!
M M NI3WD NASLT u J T3 NASLO ﬁ @ NNSLD v £lz L
7 SorE LD -~ W N Lo | e mnezo J e e
wwer - o] wwwer - ETmETE TSSO
GRS ¥i5 ziplely s »
EL L YT — vonwweo]
vz0 £25220 s 120 025610 LS N ANGLO
L4371 431 L4371 L1431
HOLVOIONI HOLVOIONI ONLHON ONILHON
MV INO¥A e INOHA (Nov um uonouiquios uy Ajug)

00£—8110006

¢ MHPYS
SoIoS—GoL

6£Z£00L _MUQ\II_
MW $9°0
5|gDO UOISUBIX® SN SIDUS
4 IN Y= nomzA s

SY6200L
MIW 'L 319095Nq SHIDYS

$60£00}
21qpy UONOBULOD NIV AIDUS

¥¥62001

siojomoy 7 buiub
LZ8NJ—XQ einpowwsmog Z >oys

£762001
si010mpy 2 BulydI]

w @ nng

LZAN3Y—XQ Heys

318vd NOILO3

T e

e |

0% 1 1°65£00
H3ILNM 033dS

INNOD

(louondo *£60£001)
LINN TTOYINOD INVANILLY

S

&
4
(nov yhm uoouqwioa Uy Ajug)
SY6200L
dIW 'L elgoosng SUDuS
amaam + -

oM ns

yaums axoig

S313S—X F1EVD H¥IMOd

U ReD
6N BLACK

V€LE1006

z Kianog

oo onme [ oo e ] amwe
o nne [~ o @e

60 80

£2 90
£10°00000°650

'S'@A 00T A¥3LLvE L fispog

Moz nED
MOTEA NGO

YouMS Bioig

47

Version 2015v1



Technical specifications

diagram for ‘Shark’ MBL Seat lift and Tilt

wiring

5.4.14 Electrical

(uun Bunybi Jo piod)

n 146 ££55'66600 d—Z doo JNy Buisnoyioyosuloy
PJopubis Jo} 890D L$Z0006
L YN8 WNSL'O.
ErTeTTy
10 910
TN T
0g2 622822 S fx4e) '920 S22 €S
1 L LHO 000°G6000°GS0
oo wolvoioN! onsan oLk (11 -033)
ey NG P INoKS

SIHOM SSINWVH 'STA

Jo pind)

“uipysjeaym BulquIssSD Uaym
pajunow aq 0}

HOLVALOY LI

821006 1095 % s3ybr
ssouipy Ul pajpabajul s| s|qpo siy|

| e aze

-]

o]
D |

0828001

d-g dos 4Ny

" wun jubn .
PiDpUD}S 0j BI9PD L $Z0006 ) oo

J 7 [ 2 Nk LT
] o AL G ECD @0 MWL
sz L] S w0 REMTETTY
1D §i5
Rt SERIY
¥29 £20220 s 120 020610 Is
L L1 1431 L
HOLVDIONI HOIVIONI ONLLHN NILHON
R INOX3 WAy oM

g

S¥6200L
dLN S°L SI9p98Ng }ipuS

6SZE001
AN +9°0
21903 uojsUEE SNq HIDUS

I (Nov uum uogouiguod ul Alug)

AGHE MMELS

SSANUVH
“ONI HOIVNLOY L1 1v3S

2051006
A40YS SaLSS-SSA HIM HILMSOHOIN

&
&

602001
80D UOIBULDD NV SHOYS

562001
sioonjay % BuRUBH
1ZENS—X0 2InPowIamag Z sHoys

mEw— =8
| |

i 20

e+

ey

BSZE004
AN +9°0
21903 uojsuEE SNq YIDUS

£y62001
siomay % bunubn
LZONIY-X0 Hous

yams 0.8

01¢—8110006

¢ HPYS
EEPEISESEIN

/

youms ooig

i RED

vELEL006
seues—X 318v0 H¥IMOd

019

¢ Msnog

oo e [Tyo o] @
e v

60 80

1290

£10°00000 550
‘S ®A d0O1 A¥3LLVE | Aapog

(NoV yym uoyouiqwos Uy AjuQ)
S¥62001
UIN G'L eIqoosng ious

(1ouondo ‘c60c001)
LN TDHINOD INVONILY

5

Version 2015v1

48



Technical specifications

5.5 Authorised service and technical support

If you have any problems or questions concerning this product, please contact your dealer.
Ask us for information about your nearest dealer.

| Manufacturer: | Handicare

Supplier
Stamp

Version 2015v1 49



Parts lists

6 Use of the parts lists

This document is meant as a reference book to be used to order parts for the wheelchair that is shown on the front
cover.

How to order:
When ordering parts, please specify:

« Serial number (see the identification plate).
» Group (to which the relevant part belongs).
« Article number.

o Number of parts required.

« Description (in the relevant language).

« Dimensions (if applicable).

Remarks:

« If apart does not have a position number, the part concerned cannot be purchased separately.
The part concerned is part of the assembly shown. This assembly must be ordered as one piece;
it must be replaced in its entirety.

» Boxed position numbers refer to the relevant drawing.

Ordering address:
Please mail or fax your orders to your supplier.

Service technicians:

Repairs may only be carried out by trained and authorised service technicians.

During the execution of their work, they are at all times fully responsible for the fulfillment of locally applicable
safety guidelines and standards.

Temporary employees and persons in training may only carry out repair and replacement work under the
supervision of an authorised service technician

50 Version 2015v1



Parts lists

Overview
028/029 001/016
028/022

T 030
Drawing Description Page
001-016 Sedeo 50-70
017-024 Carrier 71-80
025-030 Options, wiring and modules 81-98

Version 2015v1

51



Parts lists

6.1 SEDEO

008

Drawing Description Page
001 Sedeo seating frame 51

002 Mechanical backrest old 52

003 Electrical backrest 53

004 Gas spring backrest adjustment 54

005 Mounting bracket for leg rest 55

006 Standard leg rest 56

007 Comfort Mechanical leg rest 57

008 Comfort Electrical leg rest 58

009 Central leg rest 60

010 Upholstery 61

011 Head rest 64

012 Arm rests 65

013 Lighting 66 — 67
014 Fixed joystick bracket 68

015 Swing-away joystick bracket 69

016 Mechanical tilt 70
52 Version 2015v1



Parts lists

001 Sedeo seating frame

N
10

20

17—
Pos | Article number Units | Description
1 00000.9009 Insert cap round 15 black
2 02030.4123 Back part 2 Sedeo short back arm
3 00001.0204 Washer
4 00000.1401 Shaft lock washer 15MM D6799 RVS
5 02030.4023 Back part 1 Sedeo
6 9000673 Pressure plate Sedeo
7 02030.3423 Back frame
8 00000.3728 Button head M8X12 1ISO7380
9 02030.4223 Back part 2 Sedeo long back arm

10 1008035

Backrest adjustment assy

11 00000.2103

Washer flat 3XD M8

12 1003247

Label back rest angle (sticker sheet)

13 00000.1502

Hex Nut M8

14 00000.2003

Washer flat M8

15 00000.4135

Hex. Bolt M8x25

16 00000.4502

Star knob outs M8X15 black

17 00000.9203

Insert cap 35x15 black

18 00000.3519

Adjusting screw cone M8X10 D914

19 9000158 Arm support holder < 01-06-2008
9002122 Arm support holder > 01-06-2008
20 118.00172.023 Insert holder
1002477 Insert holder widened

21 118.00111.023

=N NNCOAIN|=INN[=[W[=]|=N|=INMNMNN|—=|»

Seat frame Sedeo

Version 2015v1

53



Parts lists

002 Mechanical backrest old

Pos

Article number

Units

Description

No longer available as on drawing.

See drawing 001 pos 10 for replacement parts.

54

Version 2015v1




Parts lists

003 Electrical backrest

Pos | Article number Units | Description

1 1008078 1 Electrical backrest

2 150.00141.000 1 Actuator for backrest

3 00001.0914 2 Screw M8x16 D7991

4 02030.3523 1 Bracket backrest adjustment

5 00000.2250 2 Spring washer fluted M8 D137B VZ

6 00000.1801 1 Cap locknut M6 D986/VZ

- 9002617 1 Fork joint for electrical back rest actuator

Version 2015v1 55



Parts lists

004 Gas spring backrest adjustment

Pos | Article number Units Description
1 1003440 1 Gasspring backrest adjustment complete
2 02152.9200 1 Gasspring backrest adj.
3 02010.6910 1 Gasspring unlock mechanism
4 1002813 1 Gasspring bloc-o-lift 200N
5 1008057 1 Cable
6 1007008 1 Handle
7 00001.0914 2 Screw M8X16
8 02030.3523 1 Bracket backrest adjustment
9 00000.2250 2 Spring washer fluted M8
10 00000.1801 1 Cap lock nut M6
11 00001.1405 1 Label backrest adjustment
56 Version 2015v1




Parts lists

005 Mounting bracket for leg rest

Pos | Article number Units Description
1 01245.9623 1 Mounting bracket for standard and comfort leg rests
2 05245.9723 1 Mounting bracket for electrical leg rests
3 05990.0012 1 Insert tube right for electrical leg rest
4 05990.0013 1 Insert holder left-hand
5 00000.3590 2 Adjusting screw M6X16
6 01502.1323 1 Insert tube right
7 05245.0723 1 Middle part leg rest bracket
1002601 1 Leg rest mounting bracket extended (10 cm)
8 00000.3501 4 Adjusting screw BZK M8X10 D913/VZ
9 01502.1223 1 Insert tube left
10 00000.3542 2 Adjusting screw + crater M6X8 D916
11 055.00064.000 2 Leg rest harness
) 1009562 1 Mounting bracket 10cm widened for standard and
comfort legrests
) 1008492 1 Mounting bracket for Torso+ standard and comfort leg

rests on Sedeo

Version 2015v1

57



Parts lists

006 Standard leg rest

Pos | Article number Units Description

) 1 Standard leg rest left
1 See page 59.

) 1 Standard leg rest right

See page 59.

5 1002515 1 Standard leg rest upper part left

1002514 1 Standard leg rest upper part right
3 01500.1112 2 Leg rest release lever
4 01500.2212 2 Leg rest release spring

) 1 Footplate left
5 See page 59.

) 1 Footplate right

See page 59.

6 01263.9000 1 Calf strap
- 1004189 2 Calf plate hinge standard

1004188 2 Calf plate hinge small
8 00000.2601 4 Toothed spring washer M6
9 00000.3725 4 Button head M6X10
10 01500.2110 4 Leg rest clamping strip short
- 01503.8000 1 Standard leg rest top complete right
- 01503.8100 1 Standard leg rest top complete left
- 1002599 2 Legrest inner extrusion 10 cm extended

58 Version 2015v1




Parts lists

007 Comfort mechanical leg rest

Pos | Article number Units Description
) 1 Comfort leg rest left
1 See page 59.
) 1 Comfort leg rest right
See page 59.
5 1002517 1 Comfort leg rest upper part left
1002516 1 Comfort leg rest upper part right
3 1008580 2 Hinge comfort leg rest
4 01500.1112 2 Leg rest release lever
5 01500.2212 2 Leg rest release spring
6 00000.3706 2 Button head M8X25
7 00000.1802 2 Cap lock nut M8
8 1008076 1 Gasspring with gasspring control left
1008077 1 Gasspring with gasspring control right
- 1009968 1 Gasspring 200N
) y Footplate left
9 See page 59.
) 1 Footplate right
See page 59.
10 1004189 2 Calf plate hinge standard
1004188 2 Calf plate hinge small
11 00000.2601 4 Toothed spring washer M6
12 00000.3725 4 Button head M6X10
- 01503.8200 1 Comfort leg rest top complete right
- 01503.8300 1 Comfort leg rest top complete left
- 906.00000.111 1 Gasspring control left
- 906.00000.121 1 Gasspring control right
- 1002599 2 Legrest inner extrusion 10 cm extended

Version 2015v1

59




Parts lists

008 Comfort electrical legrest

Pos | Article number Units Description

i 1 Electrical comfort leg rest left
y See page 59 .

i 1 Electrical comfort leg rest right

See page 59

5 1003029 1 Electrical comfort leg rest upper part left

1003028 1 Electrical comfort leg rest upper part right
3 1008580 2 Hinge comfort leg rest
4 01500.1112 2 Leg rest release lever
5 01500.2212 2 Leg rest release spring
6 00000.3706 2 Button head M8X25
7 00000.1802 2 Cap lock nut M8
8 9001232 2 Leg rest actuator inc. kabel

) y Footplate left
9 See page 59.

) 1 Footplate right

See page 59.

10 1004189 2 Calf plate hinge standard

1004188 2 Calf plate hinge small
11 00000.2601 2 Toothed spring washer M6
12 00000.3725 2 Button head M6X10
13 9001233 2 Harness for leg rest actuator
14 01500.2923 2 Leg rest hinge gas spring/motor
- 01503.8400 1 Electrical comfort leg rest top complete right
- 01503.8500 1 Electrical comfort leg rest top complete left
- 1002599 2 Legrest inner extrusion 10 cm extended

60 Version 2015v1




Parts lists

SEDEO LEGRESTS AND FOOTPLATES SPARE PARTS

LEGRESTS

CALF PLATE AND CALFSTRAP AND

TYPE SIZE] RIGHT LEFT LEGRESTBRACKET, SET| LEGRESTBRACKET, SET

13 1003561 1003560 1003592 1003579

15 1003563 1003562 1003593 1003580

17 01500.9019 01500.9119 140.00071.000 140.00011.000
STANDARD | 19 1003565 1003564 1003594 1003581

21 1003567 1003566 1003595 1003582

23 1003569 1003568 1003596 1003583

25 1003571 1003570 1003597 1003584

13 140.00341.000 140.00311.000 1003607

15 140.00351.000 140.00321.000 1003608

17 01500.9219 01500.9319 140.00021.000
COMFORT 19 140.00361.000 140.00331.000 1003609

21 1003601 1003598 1003610

23 1003602 1003599 1003611

25 1003603 1003600 1003612

13 140.00461.000 140.00451.000 140.00471.000

15 1003618 1003613 1003623

17 01502.9013 01502.9113 140.00031.000
ELECTRICAY 19 1003619 1003614 1003624

21 1003620 1003615 1003625

23 1003621 1003616 1003626

25 1003622 1003617 1003627

FOOTPLATES

SIZE] RIGHT LEFT

13 140.00161.000 140.00191.000

15 140.00171.000 140.00201.000

17 140.00121.000 140.00131.000

19 140.00181.000 140.00211.000

21 1003220 1003219

23 1003222 1003221

25 1003224 1003223

Version 2015v1

61



Parts lists

009 Central leg rest

Pos | Article number Units | Description
1 140.00061.000 1 Central leg rest
1011019 1 Central leg rest with calf plate bracket
5 9001719 1 Upper part hinge
9002040 1 Upper part hinge with calfplate bracket
3 00001.1324 1 Label tilting hazard
4 00000.3706 1 Button head M8X25
5 20050.1311 1 Lower tube
6 00000.5002 2 Bearing bush nylon 8x11x13
7 00000.4100 1 Hex bolt M8X150
8 01050.2011 1 Strip
9 00000.3614 2 Screw M6X20
10 00000.9002 2 Insert cap round 22 black
11 01050.1411 1 U-pipe
12 00000.1702 1 Lock nut M8
13 20050.2480 1 Footplate
14 00000.3614 2 Screw M6X20
62 Version 2015v1




Parts lists

010 Upholstery

Pos | Article number Units Description
1 i 1 Sedeo seat
See page 62.
2 00000.3617 2 Screw M5X30
3 00000.6501 2 Pipe clamp DIA 22 black
4 220.00121.505 1 Calf plate standard
220.00141.505 1 Calf plate small
5 00000.3206 4 Screw M5X16
6 i 1 Sedeo backrest
See page 63.
7 00000.5721 4 Washer flat M6
8 00000.6504 4 Pipe clamp back closed type
9 00000.3207 4 Screw M5X20

Version 2015v1

63



Parts lists

SEDEO SEAT CUSHIONS SPARE PARTS
PROFILED PROFILED WITH GREY MEMORY FOAM SUPPORT
W X D MIDDLE BAR
42x50 | 200.42131.505 1002950 200.40481.517 205.42791.517
46x50 | 200.42211.505 1002951 200.40561.517 205.42871.517
50x50 | 200.42291.505 1002952 200.40641.517 205.42951.517
42x54 | 1001977 1002953 1001997 1002006
42x58 | 1001978 1002954 1001998 1002007
46x54 | 1001979 1002955 1001999 1002008
46x58 | 1001980 1002956 1002000 1002009
50x54 | 1001981 1002957 1002001 1002010
50x58 | 1001982 1002958 1002002 1002011
54x50 | 1001983 1002959 1002003 1002012
54x54 | 1001984 1002960 1002004 1002013
54x58 | 1001985 1002961 1002005 1002014
=== BALANCE FLUID AR
42x50 | 201.47741.517 1003360 1003363
46x50 | 201.47821.517 1003361 1003364
50x50 | 201.47901.517 1003362 1003365
42x54 | 1002024
42x58 | 1002025
46x54 | 1002026
46x58 | 1002027
50x54 | 1002028
50x58 | 1002029
54x50 | 1002030
54x54 | 1002031
54x58 | 1002032
BOARD WITH
wxp] BOARD REAR PAN PAN
42x50 | 1002042 1002054 202.41141.505
46x50 | 1002045 1002057 202.41221.505
50x50 | 1002048 1002060 202.41301.505
42x54 | 1002043 1002055 1002033
42x58 | 1002044 1002056 1002034
46x54 | 1002046 1002058 1002035
46x58 | 1002047 1002059 1002036
50x54 | 1002049 1002061 1002037
50x58 | 1002050 1002062 1002038
54x50 | 1002051 1002063 1002039
54x54 | 1002052 1002064 1002040
54x58 | 1002053 1002065 1002041

ADAPTATIONS special conditions will apply on all adaptations

Profiled with grey middle bar seat cushion, other upholstery size and/or material

Memory foam seat cushion, other upholstery size and/or material

Support seat cushion, other upholstery size and/or material

Balance seat cushion, other upholstery size and/or material

Fluid seat cushion, other upholstery size and/or material

Air seat cushion, other upholstery size and/or material

Board, other upholstery size and/or material

Board with rear pan, other upholstery size and/or material

Pan, other upholstery size and/or material

64

Version 2015v1




Parts lists

SEDEO BACKRESTS

SPARE PARTS

PROFILED WITH GREY WITH LUMBAR
wxp| PROFILED MIDDLE BAR SUPPORT EXTRA SOFT
42x52 | 207.20031.505 1002974 215.20031.505 207.20211.520
46x52 | 207.20051.505 1002975 215.20051.505 207.20231.520
50x52 | 207.20071.505 1002976 215.20071.505 207.20251.520
42x56 | 1002143 1002977 1002161 1002179
42x60 | 1002144 1002978 1002162 1002180
46x56 | 1002145 1002979 1002163 1002181
46x60 | 1002146 1002980 1002164 1002182
50x56 | 1002147 1002981 1002165 1002183
50x60 | 1002148 1002982 1002166 1002184
54x52 | 1002149 1002983 1002167 1002185
54x56 | 1002150 1002984 1002168 1002186
54x60 | 1002151 1002985 1002169 1002187
WITH STRAPS,
x5 WEBBED SUPPORT WITH STRAPS ACTIVE
42x52 | 207.20751.520 209.20211.505 214.20751.520 214.23031.520
46x52 | 207.20771.520 209.20231.505 214.20771.520 214.23041.520
50x52 | 207.20791.520 209.20251.505 214.20791.520 214.23051.520
42x56 | 1002152 1002170 1002188 1002197
42x60 | 1002153 1002171 1002189 1002198
46x56 | 1002154 1002172 1002190 1002199
46x60 | 1002155 1002173 1002191 1002200
50x56 | 1002156 1002174 1002192 1002201
50x60 | 1002157 1002175 1002193 1002202
54x52 | 1002158 1002176 1002194 1002203
54x56 | 1002159 1002177 1002195 1002204
54x60 | 1002160 1002178 1002196 1002205
WITH STRAPS, WITH STRAPS,
WXD | ACTIVE FLEXIBLE PASSIVE
40x50 | 1008559 1010725
45x50 | 1008560 1010726
50x50 | 1008561 1010727

ADAPTATIONS special conditions will apply on all adaptations

Profiled with grey middle bar backrest, other upholstery size and/or material

Backrest with lumbar support, other upholstery size and/or material

Extra soft backrest, other upholstery size and/or material

Webbed backrest, other upholstery size and/or material

Support backrest, other upholstery size and/or material

Backrest with straps, other upholstery size and/or material

Backrest with straps, active, other upholstery size and/or material

Backrest with straps, active flexible, other upholstery size and/or material

Backrest with straps, passive flexible, other upholstery size and/or material

Version 2015v1

65



Parts lists

011 Headrest

Pos | Article number Units | Description
222.00151.505 1 Headrest type 4, small mode, black Sellaskin

1 222.00131.505 1 Headrest Type 3, Flexible, black Sellaskin
222.00111.505 1 Headrest Type 2, Large, black Sellaskin

2 00000.3206 8 Screw bck/kr M5X16 D7985
02193.0023 1 Metal Section Headrest. Standard Adjustable

3 02194.0023 1 Metal Section Headrest. With Adjustable Width
906.00000.161 1 Metal Section Headrest. With angle lever

4 01183.9023 1 Headrest adjustment holder

5 00000.3206 8 Screw bck/kr M5X16 D7985

6 00000.6801 1 Star knob outs M8X30 BLACK MH

7 00000.9301 1 Insert cap 15mm square

66 Version 2015v1




Parts lists

012 Arm rests

12

— 13

233.00011.000

Angle adjustable armrest for 30cm armrest, right

233.00111.000

Angle adjustable armrest for 30cm armrest, left

221.00321.011

Angle adjustable armrests for 30cm armrest set

05364.9123

Armrest, foldable, right

05364.9223

Pos | Article number Units | Description
05373.9490 1 Armrest PU left
05373.9390 1 Armrest PU right
1 221.00131.505 1 Armrest 30 cm, black Sellaskin
221.00111.505 1 Armrest 40 cm, black Sellaskin
221.00301.505 1 Armrest P-Shape L/H, black Sellaskin
221.00291.505 1 Armrest P-Shape R/H, black Sellaskin
2 00000.2201 4 Spring washer M5 D127B/VZ
3 00000.3207 4 Screw BCK/KR M5X20 D7985
05040.0223 1 Armrest upper part left for armrest PU
4 05040.0123 1 Armrest upper part right for armrest PU
02040.0123 2 Armrest upper part short for armrest 30cm
02040.0323 2 Armrest upper part long for armrest 40cm
05372.9390 2 Side Cushion PU
5 224.00241.505 2 Side cushion, upholstered, black Sellaskin
224.00281.505 1 Side Cushion Wedge Shaped L/H
224.00261.505 1 Side Cushion Wedge Shaped R/H
6 00001.0551 4 Cap
7 00000.1700 4 Lock nut M5 D985/8/VZ
8 00000.5721 4 Spacer bush 5.2X15X10 PE Black
9 05372.0223 2 Strip
10 02040.0782 2 Bracket
11 00000.3213 4 Screw M5x35
12 00000.3501 2 Adjusting screw BZK M8X10 D913/VZ
13 9002126 2 Arm rest mounting bracket
- 02043.9111 1 Angle adjustable armrest, right
- 02043.9211 1 Angle adjustable armrest, left
- 02043.9011 1 Angle adjustable armrests, set
1
1
1
1
1

Armrest, foldable, left

Version 2015v1

67



Parts lists

013 Compact LED Lighting

10%
9 \\\\\\\\

N

~
~

Pos | Article number Units | Description

1 1011638 2 LED light unit (LHS=RHS)
2 1014193 2 Head light white LED

3 1014194 2 Rear light red LED

4 1014192 4 LED T10 24V

5 264.00111.000 1 Indicator light (set of 2)

6 1272 2 Bulb 24v 5w ba9s

7 1001724 2 Grommet

8 00000.9009 2 Insert cap round 15 Black
9 1001436 2 Compact lighting, mounting plate
10 00000.3618 4 Screw M6X8

- 9006419 1 Resistor cable DX/Shark

68

Version 2015v1




Parts lists

013a LED Lighting

Pos | Article number Units | Description

1 9006979 1 LED lighting unit right including mounting bracket
9006978 1 LED lighting unit left including mounting bracket

> 9006371 1 LED lighting unit right
9006370 1 LED lighting unit left

3 02040.0782 2 Bracket black

4 00000.4036 4 Socket head screw M5x12

5 00000.4037 4 Socket head screw M6x12

6 9006372 2 Bracket compact LED Light

7 00000.2601 4 Dental M6 spring washer DIN 6798A/VZ

- 9006981 1 LED lighting unit set (left + right)

Version 2015v1

69




Parts lists

014 Fixed joystick bracket

Pos | Article number Units | Description

1 00000.9301 2 Insert cap 15mm

2 00000.3541 1 Adjusting screw + crater M8X10 D916

3 06040.0923 1 Fixed bracket for remote

4 00000.3541 1 Adjusting screw + crater M8X10 D916
15040.0823 1 Tube for remote

5 1002331 1 Tube for remote G90 RHS
1002603 1 Tube for remote G90 LHS

6 9000265 1 Shark mounting plate

7 00000.2201 4 Spring washer M5 D127B/VZ

8 00000.3206 4 Screw bck/kr M5X16 D7985

9 00000.1705 2 Lock nut M4xP0.7

10 00000.2006 2 Washer flat M4

11 00000.3212 2 Screw M4X25

12 008.00000.161 1 Sticker programmed RWD
008.00000.151 1 Sticker programmed FWD

13 10089 1 Sticker

14 008.00000.201 1 Sticker for use consult

15 008.00000.131 1 Sticker 10 km/h
008.00000.511 1 Sticker 6 km/h

16 008.00000.511 1 Sticker 6 km/h

17 00355.0444 1 Joystick knob standard DX

18 1007917 1 Joystick knob standard Shark

19 1007918 1 Joystick cover Shark

- 00355.0241 1 Bush spring, joystick knob

A - - See 028: Cabling and modules DX

B - - See 029: Cabling and modules Shark

70 Version 2015v1




Parts lists

015 Swing-away joystick bracket

Pos | Article number Units | Description

1 1009533 1 Swing-away bracket for remote right
1009536 1 Swing-away bracket for remote left

2 008.00000.191 1 Label
15040.0823 1 Tube for remote

3 1002331 1 Tube for remote G90 RHS
1002603 1 Tube for remote G90 LHS

4 9000265 1 Shark mounting plate

5 00000.2201 4 Spring washer M5 D127B/VZ

6 00000.3206 4 Screw bck/kr M5X16 D7985

7 00000.1705 2 Lock nut M4xP0.7

8 00000.2006 2 Washer flat M4

9 00000.3212 2 Screw M4X25

10 00000.9301 2 Insert cap 15mm

11 10089 1 Sticker

12 008.00000.161 1 Sticker programmed RWD
008.00000.151 1 Sticker programmed FWD

13 008.00000.201 1 Sticker for use consult

14 008.00000.131 1 Sticker 10 km/h
008.00000.511 1 Sticker 6 km/h

15 008.00000.511 1 Sticker 6 km/h

16 00355.0444 1 Joystick knob standard DX

17 1007917 1 Joystick knob standard Shark

18 1007918 1 Joystick cover Shark

- 05041.9123 1 Swing-away bracket + tube for remote right

- 165.00111.000 1 Swing-away bracket + tube for remote left

A - - See 028: Cabling and modules DX

B - See 029: Cabling and modules Shark

Version 2015v1

71




Parts lists

016 Mechanical tilt

Pos | Article number Units | Description
1 00000.4016 8 Cil cap screw inn zk M6X25 VZ
2 00000.2202 4 Spring washer M6 D127B/VZ
3 02010.7482 4 Stauff block
4 9001374 1 Push frame small XP
5 1008075 1 Clam bracket assy
6 05900.0123 1 Bracket plate
7 00000.6504 2 Pipe clamp back closed
8 00000.2001 2 Washer
9 00000.3616 2 Screw M5X12
10 00000.3624 2 Crosshead screw
11 00000.4311 4 Hexagonal tap bolt M8X20 VZ
12 00000.2203 4 Spring washer SW8
13 118.00072.023 1 Interface chair support
14 9000082 1 Interface
15 00000.1702 4 Locknut M8 D985/8/vz
16 00000.4106 2 Hex. bolt M8X45 D931/8.8 vz
17 - 2 Mechanical seat tilt mechanism assy (not available) (see pos 29)
18 00000.2304 4 Flat washer M10 PA
19 - 2 Hinge pin (not available)
20 00000.4109 2 Hex. bolt M10x60 D931/8.8 vz
21 - 2 Hinge pin (not available)
22 001.00200.006 2 Hex Nut Low M8 D439B/VZ
23 001.00190.006 2 M8 couple nut mech. seat angle
24 00000.1602 2 Hex Nut Low M8 D439B/VZ
25 00000.4028 2 Cil cap screw M6x20
26 9002213 4 Seat angle adjuster
27 00000.2002 2 Flat washer M6
28 00000.1701 2 Lock nut M6
29 1008067 2 Mechanical tilt mechanism
[ - | 1008065 1 | Mechanical tilt (conversion kit)
72 Version 2015v1




Parts lists

6.2 Carrier

Drawing Description Page
017 Suspension arm and motor 72
018 Battery tray and suspension 74
019 Swivel wheels 75
020 Swivel wheels suspended 76
021 Drive wheel 77
022 Transport fixation 78
023 Covers 79
024 Batteries 80

Version 2015v1

73



Parts lists

017 Suspension arm and motor

Pos | Article number Units | Description

1 906.00000.061 2 Freewheel handle
101.00011.000 1 Motor 10Km/u RWD Ieft/FWD right

> 101.00001.000 1 Motor 10Km/u RWD right/FWD left
101.00111.000 1 Motor 6Km/u RWD left/FWD right
101.00101.000 1 Motor 6Km/u RWD right/FWD left

3 103.00021.000 2 Brushes (set)

4 00000.2003 16 Washer flat M8 D125A/vz

5 00000.4108 2 Hex. bolt M8x70 D931/8.8 vz

6 00000.1702 10 Locknut M8 D985/8/vz

7 00000.3703 Button head M6X16 vz

8 9000077 Suspension arm block

9 053.00001.000 Insert cap

10 001.03010.002 Hex. bolt M8x65 DIN931-8.8vz

11 1008821 Suspension arm RWD left/FWD right
1008822 Suspension arm RWD right/FWD left

12 1008068 Anti-tip holder insert assy (RWD)

13 00000.5403 Wheel anti tip

14 00000.3712 Button head M8X40

Anti-tip holder left assy (RWD)

15 1008128

1008129 Anti-tip holder right assy (RWD)

16 001.03010.001 Hex. bolt M10x40

17 00000.3541

Adjusting screw + crater M8X10 D916

18 4.10021 Hex. bolt M8x30 D931 vz
19 00000.2203 Spring washer SW8
9001655 Telescopic safety device left (FWD)
20 9001656 Telescopic safety device right (FWD)
1003469 Telescopic safety device set (FWD)

21 00000.2104 Washer flat M10 3D

22 258.00431.000 Telescopic safety device wheel

AN = == BB INDN= (= NNN= (=N

- 00000.5500

Castor bearing

74

Version 2015v1




Parts lists

- 1003242 1 Motor brake RWD right/FWD left, till 20-08-2009 (3 bolts)

- 1003243 1 Motor brake RWD left/FWD right, till 20-08-2009 (3 bolts)

- 1011124 1 Motor brake RWD right/FWD left, from 20-08-2009 (2 bolts)
- 1011125 1 Motor brake RWD left/FWD right, from 20-08-2009 (2 bolts)
- 258.00001.023 1 Anti-tip set

Version 2015v1

75



Parts lists

018 Battery tray and suspension

Pos | Article number Units | Description

1 123.00021.035 2 Plug

2 9001641 2 Shock absorber 220 mm

3 00000.2104 4 Washer flat 3XD M10

4 00000.4110 2 Hex. bolt M10x70 D931/8.8 vz

5 001.03010.001 2 Hex. bolt M10x40

6 9000072 1 Battery container

7 00000.1700 2 Locknut M5 D985/8/VZ

8 00000.2001 2 Washer

9 00000.4038 2 Cil cap screw. inn. zk M5X10 VZ
10 9002714 1 Battery box

11 001.03030.001 2 M8x25 bolt with dog point

12 9002710 2 Motor suspension bearing

A - - See 017: Suspension arm and motor

76

Version 2015v1




Parts lists

019 Swivel wheels

Pos | Article number Units | Description

1 1008070 2 Fork assy (outdoor)

2 00001.0701 2 Locknut low M8

3 00000.2003 2 Washer flat M8 D125A/vz

4 00000.4118 2 Hex. Bolt M8X120 D931/8.8 VZ

5 1008069 2 Fork assy (indoor)

6 00000.1702 2 Locknut M8 D985/8/vz

7 00000.4101 2 Hex. bolt M8x80 D931/8.8 vz (indoor)
1015234 1 Swivel wheel left, air 300x4 (260 x 85)

8 1015236 1 Swivel wheel left, PU 300x4 (260 x 85)
1015235 1 Swivel wheel right, air 300x4 (260 x 85)
1015237 1 Swivel wheel right, PU 300x4 (260 x 85)

9 1015105 2 Outer tyre 3.00x4 grey block profile

10 1015115 2 Inner tube 3.00x4

11 00001.1463 2 Sticker tire pressure 3.5 Bar

12 26090.1282 2 Swivel wheel complete (indoor)

13 26090.1400 2 Tire 2.00x6 (indoor)

14 26090.1300 2 Inner tube 2.00x6 (indoor)

15 00001.1461 2 Sticker tire pressure 2.5 Bar

- 00000.5500 4 Ball bearing 6002 2NSL for swivel wheel

- 1008279 2 Fork assy, heavy duty (indoor)

Version 2015v1

77




Parts lists

020 Swivel wheels suspended

5

Pos | Article number Units Description

1 1008071 1 Front fork spring loaded assy, outdoor

2 00001.0701 2 Locknut flat M8

3 00000.2003 2 Washer flat M8 D125A/vz

4 00000.4118 2 Hex. Bolt M8X120 D931/8.8 VZ
1015234 1 Swivel wheel left, air 300x4 (260 x 85)

5 1015236 1 Swivel wheel left, PU 300x4 (260 x 85)
1015235 1 Swivel wheel right, air 300x4 (260 x 85)
1015237 1 Swivel wheel right, PU 300x4 (260 x 85)

6 1015105 2 Quter tyre 3.00x4 grey block profile

7 1015115 2 Inner tube 3.00x4

8 00001.1463 2 Sticker tire pressure 3.5 Bar

78

Version 2015v1




Parts lists

021 Driven wheel

Pos | Article number Units Description

1 1015250 2 Drive wheel, air 300x8, block profile L=R
1015251 2 Drive wheel, PU 300x8, block profile L=R

> 1015108 2 Outer tyre 3.00x8 grey with highway profile
1015111 2 Quter tyre 3.00x8 grey block profile

3 1015117 2 Inner tube 3.00x8

4 9007193 2 Wheel cover

5 00001.1463 2 Sticker

6 00000.2104 2 Woasher flat M10 3D

7 00000.2204 2 Spring washer M10

8 00000.4324 2 Hex. bolt M10x30

- 1009979 2 Wheel hub

Version 2015v1

79



Parts lists

022 Transport fixation

Revision B

Revision C and higher

Pos | Article number Units | Description

1 05010.3310 2 Washer

2 00000.2803 2 Cup spring bl 23X12,2X1

3 00000.1750 2 Locknut M12 D985/8/VZ

4 00000.9008 2 Insert cap, round 35 black

5 - 1 Identification plate

6 00000.1802 4 Nut M8xP1.25

7 00000.2003 4 Washer flat M8 D125A/vz
9000094 2 Transport fixation RWD (revision B)

8 9002111 2 Transport fixation RWD (revision C)
1001410 1 Transport fixation set RWD (revision B)
1008163 1 Transport fixation set RWD (revision C)

9 00000.4311 10 Hexagonal tap bolt M8X20 VZ

10 176.00151.010 1 Key

11 00000.2203 6 Spring washer SW8

12 9000820 2 Transport fixation FWD
250.00001.035 1 Transport fixation set FWD

13 00000.9000 4 Insert cap round 18 black

A - - See 019-020: Swivel wheels

B - - See 021: Driven wheel

C - - See 018: Battery tray and suspension

80 Version 2015v1




Parts lists

023 Bekapping

Pos | Article number Units Description
1 00000.3703 6 Button head M6X16 vz
> 1002527 1 Cover electronics assy yellow+logo
1002526 1 Cover electronics assy grey+logo
3 1002317 1 Cover motor assy RWD right/FWD left yellow
1002319 1 Cover motor assy RWD right/FWD left grey
4 9000070 2 Mud guard yellow
9000136 2 Mud guard grey
5 00000.2102 4 Woasher flat 3XD M6 D9021/VZ
6 00000.4307 Hexagonal tap bolt M6X12 vz
7 9000068 1 Battery tray top, yellow
9000131 1 Battery tray top, grey
8 1002529 1 Battery tray front complete, yellow
1002528 1 Battery tray front complete, grey
9 001.23000.002 2 Star knob M6x20
10 1002318 1 Cover motor assy RWD left/FWD right yellow
1002320 1 Cover motor assy RWD left/FWD right grey

Version 2015v1

81



Parts lists

024 Batteries

Pos | Article number Units | Description
9002758 2 Battery (34Ah C5) (40Ah C20)

1 9002759 2 Battery (50Ah C5) (60Ah C20)
9002760 2 Battery (63Ah C5) (74Ah C20)

2 00001.0007 2 Battery clamp -

3 - 4 Battery clamp cover

4 00001.0006 2 Battery clamp +

5 1344 2 Fastening belt battery

82

Version 2015v1




Parts lists

6.3 Options, wiring and modules

025

028 029 030

Drawing Description Page
025 Electrical tilt 82

026 Electrical lift 83

027 Electrical lift with mechanical tilt 84— 85
028 Wiring and modules DX 86 — 93
029 Wiring and modules Shark 94 — 98
030 Kerb climber 99

Version 2015v1

83



Parts lists

025 Electrical tilt

Pos | Article number Units Description
1 1004852 1 Electrical seat tilt for Shark (conversion kit)
1003385 1 Electrical seat tilt for DX (conversion kit)
2 9000247 1 Interface, electrical tilt
3 00000.4002 4 Cil cap screw M8X16
4 9002061 1 Electrical seat tilt module
5 9001948 1 Actuator, seat tilt
6 013.00051.000 1 Gas spring 1900N
7 001.35000.003 2 Vibration damper
8 052.00591.082 1 Cover, Clam module
9 00000.3306 4 Screw 4.2*16 incl. ring
10 00000.4038 2 Cil cap screw. inn. zk M5X10 VZ
11 008.00000.321 2 Sticker, trap danger
- 1009322 4 Close-fitting screw 8mm for tilt unit
- 1010853 1 Mounting set for tilt actuator
84 Version 2015v1




Parts lists

026 Electrical seat lift

Pos | Article number Units | Description
1 1004855 1 Electrical seat lift for Shark (conversion kit)
1002935 1 Electrical seat lift for DX (conversion kit)
2 9001431 1 Actuator elektrische hoog/laag
3 9001420 1 Lift module incl.actuator
4 008.00000.321 2 Sticker, trap danger
5 00000.4324 4 Hex. bolt M10x30
6 9001416 1 Seat lift interface
) 1004859 1 Eilte):ctrical seat lift and electrical tilt for Shark (conversion
) 1004858 " Electrical seat lift and electrical tilt for DX (conversion

kit)

Version 2015v1

85



Parts lists

027 Electrical seat lift with mechanical tilt

Pos | Article number Units | Description
1004863 1 Electrical seat lift and mechanical tilt for Shark RWD (conversion kit)

1 1009302 1 Electrical seat lift and mechanical tilt for Shark FWD (conversion Kit)
1004864 1 Electrical seat lift and mechanical tilt for DX RWD (conversion Kit)
1009303 1 Electrical seat lift and mechanical tilt for DX FWD (conversion Kit)

2 152.00091.400 1 Sedeo, seat frame for mechanical tilt on electrical lift

3 00000.4322 4 Hexagonal tap bolt M8X15 VZ

4 00000.3501 4 Adjusting screw BZK M8X10 D913/VZ

5 00000.4322 4 Hexagonal tap bolt M8X12 VZ

6 00000.2304 4 Flat washer M10 PA

7 - 2 Hinge pin (not available)

8 - 2 Hinge pin (not available)

9 00000.1602 2 Hex Nut Low M8 D439B/VZ

10 001.00190.006 2 M8 couple nut mech. seat angle

11 001.00200.006 2 Hex Nut Low M8 D439B/VZ

12 1002426 2 Hexagonal bolt M10X45 VZ

13 9000796 1 Mounting bracket left for mechanical tilt

14 00000.2203 4 Spring washer SW8

15 00000.1702 4 Locknut M8 D985/8/vz

16 00000.4002 4 Cil cap screw M8X16

17 008.00000.321 2 Sticker, trap danger

18 9000215 1 Mounting bracket right for mechanical tilt

19 00000.4038 2 Cil cap screw. inn. zk M5X10 VZ

20 9001426 1 Mounting plate, electronics

21 9001427 1 Cover, Clam module

22 00000.3306 4 Screw 4.2*16 incl. ring

23 00000.4028 2 Cil cap screw M6x20

24 9002213 4 Seat angle adjuster

25 00000.2002 2 Flat washer M6

26 00000.1701 2 Lock nut M6

- 1004860 1 Mechanical tilt for electrical seat lift

A - - see 028: Cabling and modules DX

86

Version 2015v1




Parts lists

028 Wiring and modules DX

87

Version 2015v1



Parts lists

028 Wiring and modules DX

Pos | Article number Units | Description
00355.0425 1 DX remote 16 key (Rem 48)

1 00355.0426 1 DX remote 16 key + (Rem 48a)
9007167 1 DX Remote 12 key for worktop (Rem41E)
1003305 1 DX Remote G90

2 00355.0023 1 DX cable 1m

3a 055.00000.023 1 DX Power cable

3b 9006231 1 DX2 Power cable

4a 9007375 1 DX = DX2 Power module conversion Kit

4b 9007159 1 DX2 Power module PMA9OL

5 00355.0018 1 DX cable 1,75m

6 00355.0074 1 DX cable 2,7m

7 00355.1140 1 Speed limiter bridge

8 055.00000.013 1 Wire battery loop

9 9001275 1 Harness back rest actuator

10 9001468 1 Seat lift extension cable

11 055.00095.000 1 Harness lighting long

12 00355.0201 1 DX CLAM
00355.0205 1 DX-LM lightning module

13 055.00074.000 1 Micro switch, electrical lift

14 00355.1080 1 Harness lighting short

15 9006981 1 LED lighting & indicators

16 00355.1280 1 AMP connector 12P

17 00355.1250 1 DX Clam cable

18 055.00064.000 2 Harness leg rest actuator

88 Version 2015v1




Parts lists

028 Wiring and modules DX

In this overview it’s indicated which cabling and modules are being used on the wheelchair in a particular

Construction. This is equal to a front- and back-wheel driven wheelchair.

Standard:

Article number | Units | Description

00355.0425 1 DX Remote 16 key

9007159 1 DX2 Power module PMA90L
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0018 1 DX cable 1,75m

Standard with lighting:

Article number | Units | Description
00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA9OL
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0018 1 DX cable 1,75m
00355.0023 1 DX cable 1m
00355.0205 1 DX-LM lightning module
00355.1250 1 DX Clam cable
00355.1080 1 Harness lighting short
9006981 1 LED lighting & indicators

Electrical backrest (lighting optional):

Article number | Units | Description

00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA90L
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0018 1 DX cable 1,75m
00355.0023 1 DX cable 1m

00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
00355.1080 1 Harness lighting short
9006981 1 LED lighting & indicators
00355.1140 1 Speed limiter bridge
00355.1280 1 AMP connector 12P
9001275 1 Harness back rest actuator

Version 2015v1

89



Parts lists

Electrical leg rests (lighting optional):

055.00064.000

Article number | Units | Description
00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA90L
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0018 1 DX cable 1,75m
00355.0023 1 DX cable 1m
00355.0201 1 DX CLAM
00355.1250 1 DX Clam cable
00355.1080 1 Harness lighting short
9006981 1 LED lighting & indicators
00355.1140 1 Speed limiter bridge
00355.1280 1 AMP connector 12P

2

Harness leg rest actuator

Electrical tilt (lighting optional):

Article number | Units | Description
00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA90L
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1140 1 Speed limiter bridge
00355.1280 1 AMP connector 12P

Electrical seat lift (lighting optional):

Article number | Units | Description
00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA90OL
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM
00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
9001468 1 Seat lift extension cable
1

055.00074.000

Micro switch, electrical lift

90

Version 2015v1



Parts lists

Electrical backrest & leg rests (lighting optional):

Article number | Units | Description
00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA9OL
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0018 1 DX cable 1,75m
00355.0023 1 DX cable 1m
00355.0201 1 DX CLAM
00355.1250 1 DX Clam cable
00355.1080 1 Harness lighting short
9006981 1 LED lighting & indicators
00355.1140 1 Speed limiter bridge
00355.1280 1 AMP connector 12P
9001275 1 Harness back rest actuator
2

055.00064.000

Harness leg rest actuator

Electrical backrest & tilt (lighting optional):

Article number

Units

Description

00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA9OL
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1140 1 Speed limiter bridge
00355.1280 1 AMP connector 12P
9001275 1 Harness back rest actuator

Electrical back & seat lift (lighting optional):

Article number | Units | Description

00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA90OL
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
9001468 1 Seat lift extension cable
055.00074.000 1 Micro switch, electrical lift
9001275 1 Harness back rest actuator

Version 2015v1

91



Parts lists

Electrical leg rests & tilt (lighting optional):

055.00064.000

Article number | Units | Description
00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA90L
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM
00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1140 1 Speed limiter bridge
00355.1280 1 AMP connector 12P

2

Harness leg rest actuator

Electrical leg rests & seat lift (lighting optional):

055.00074.000

Micro switch, electrical lift

055.00064.000

Article number | Units | Description
00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA90OL
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM
00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
9001468 1 Seat lift extension cable

1

2

Harness leg rest actuator

Electrical tilt & seat lift (lighting optional):

Article number | Units | Description
00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA90L
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM
00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
9001468 1 Seat lift extension cable
1

055.00074.000

Micro switch, electrical lift

92

Version 2015v1



Parts lists

Electrical backrest & leg rests & tilt (lighting optional):

Article number | Units | Description

00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA90L
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1140 1 Speed limiter bridge
00355.1280 1 AMP connector 12P
055.00064.000 2 Harness leg rest actuator
9001275 1 Harness back rest actuator

Electrical backrest & leg rests & seat lift (lighting optional):

Article number | Units | Description
00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA9OL
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM
00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
9001468 1 Seat lift extension cable
055.00074.000 1 Micro switch, electrical lift
9001275 1 Harness back rest actuator
2

055.00064.000

Harness leg rest actuator

Electrical backrest & tilt & seat lift (lighting optional):

Article number | Units | Description

00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA90OL
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
9001468 1 Seat lift extension cable
055.00074.000 1 Micro switch, electrical lift
9001275 1 Harness back rest actuator

Version 2015v1

93



Parts lists

Electrical leg rests & tilt & seat lift (lighting optional):

055.00074.000

Micro switch, electrical lift

055.00064.000

Article number | Units | Description
00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA9OL
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM
00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
9001468 1 Seat lift extension cable

1

2

Harness leg rest actuator

Electrical seat lift & tilt & backrest & leg rests (lighting optional):

055.00074.000

Article number | Units | Description
00355.0425 1 DX Remote 16 key
9007159 1 DX2 Power module PMA90OL
9006231 1 DX2 Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM
00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
055.00064.000 2 Harness leg rest actuator
9001275 1 Harness back rest actuator
9001468 1 Seat lift extension cable

1

Micro switch, electrical lift

94

Version 2015v1



Parts lists

029 Wiring and modules Shark

95

Version 2015v1



Parts lists

029 Wiring and modules Shark

Pos | Article number Units | Description

1 1003091 1 Shark remote drive & lighting
1002943 1 Shark remote lighting & actuators

2 1001179 1 Shark remote drive only

3 9001502 1 Micro switch Lift

4 9001373 1 Power cable Shark
1010366 1 Shark power module drive only

5 1003092 1 Shark power module drive & lighting
1002944 1 Shark power module lighting & actuators

6 1002945 1 Shark cable 1,5M

7 00355.1140 1 Speed limiter bridge

8 055.00000.013 1 Wire battery loop

9 1003239 1 Shark extension cable 0,64M

10 9001467 1 Harness lights & seat short

11 9006981 1 LED lighting & indicators

12 00355.5573 1 AMP plug 2P

13 1003280 1 AMP plug 6P

14 9001428 1 Harness lights & seat long

15 055.00095.000 1 Harness lighting long

16 00355.1080 1 Harness lighting standard

96

Version 2015v1




Parts lists

029 Wiring and modules Shark

In this overview it’s indicated which cabling and modules are being used on the wheelchair in a particular
Construction. This is equal to a front- and back-wheel driven wheelchair.

Drive only:

Article number | Units | Description

1001179 1 Shark remote drive only
1010366 1 Shark power module drive only
9001373 1 Power cable Shark

055.00000.013

—_

Wire battery loop

Drive and lighting:

Article number | Units | Description

1003091 1 Shark remote drive & lighting
1003092 1 Shark power module drive & lighting
9001373 1 Power cable Shark
055.00000.013 1 Wire battery loop

1002945 1 Shark cable 1,5M

9001467 1 Harness lights & seat short
00355.1080 1 Harness lighting short
9006981 1 LED lighting & indicators
1003280 1 AMP plug 6P

00355.5573 1 AMP plug 2P

00355.1140 1 Speed limiter bridge

Electrical backrest (lighting optional):

Article number | Units | Description

1002943 1 Shark remote lighting & actuators
1002944 1 Shark power module lighting & actuators
9001373 1 Power cable Shark
055.00000.013 1 Wire battery loop

1002945 1 Shark extension cable 0,64M
9001428 1 Harness lights & seat long
00355.1080 1 Harness lighting short

9006981 1 LED lighting & indicators
1003280 1 AMP plug 6P

00355.5573 1 AMP plug 2P

00355.1140 1 Speed limiter bridge

9001275 1 Harness back rest actuator

Version 2015v1

97



Parts lists

Electrical seat lift (lighting optional):

Article number | Units | Description

1002943 1 Shark remote lighting & actuators
1002944 1 Shark power module lighting & actuators
9001373 1 Power cable Shark
055.00000.013 1 Wire battery loop

1002945 1 Shark cable 1,5M

1003239 1 Shark extension cable 0,64M
9001428 1 Harness lights & seat long
055.00095.000 1 Harness lighting long

9006981 1 LED lighting & indicators
1003280 1 AMP plug 6P

00355.5573 1 AMP plug 2P

9001502 1 Micro switch Lift

Electrical tilt (lighting optional):

Article number

Units

Description

1002943 1 Shark remote lighting & actuators
1002944 1 Shark power module lighting & actuators
9001373 1 Power cable Shark
055.00000.013 1 Wire battery loop

1002945 1 Shark cable 1,5M

1003239 1 Shark extension cable 0,64M
9001428 1 Harness lights & seat long
055.00095.000 1 Harness lighting long

9006981 1 LED lighting & indicators
1003280 1 AMP plug 6P

00355.5573 1 AMP plug 2P

00355.1140 1 Speed limiter bridge

Elektrical seat lift & backrest (lighting optional):

Article number

Units

Description

1002943 1 Shark remote lighting & actuators
1002944 1 Shark power module lighting & actuators
9001373 1 Power cable Shark

055.00000.013 1 Wire battery loop

1002945 1 Shark cable 1,5M

1003239 1 Shark extension cable 0,64M

9001428 1 Harness lights & seat long
055.00095.000 1 Harness lighting long

9006981 1 LED lighting & indicators

1003280 1 AMP plug 6P

00355.5573 1 AMP plug 2P

9001502 1 Micro switch Lift

9001275 1 Harness back rest actuator

98 Version 2015v1



Parts lists

Electrical tilt & backrest (lighting optional):

Article number | Units | Description

1002943 1 Shark remote lighting & actuators
1002944 1 Shark power module lighting & actuators
9001373 1 Power cable Shark
055.00000.013 1 Wire battery loop

1002945 1 Shark cable 1,5M

1003239 1 Shark extension cable 0,64M
9001428 1 Harness lights & seat long
055.00095.000 1 Harness lighting long

9006981 1 LED lighting & indicators
1003280 1 AMP plug 6P

00355.5573 1 AMP plug 2P

00355.1140 1 Speed limiter bridge

9001275 1 Harness back rest actuator

Electrical seat lift & tilt (lighting optional):

Article number

Units

Description

1002943 1 Shark remote lighting & actuators
1002944 1 Shark power module lighting & actuators
9001373 1 Power cable Shark
055.00000.013 1 Wire battery loop

1002945 1 Shark cable 1,5M

1003239 1 Shark extension cable 0,64M
9001428 1 Harness lights & seat long
055.00095.000 1 Harness lighting long

9006981 1 LED lighting & indicators
1003280 1 AMP plug 6P

00355.5573 1 AMP plug 2P

9001502 1 Micro switch Lift

Version 2015v1

99



Parts lists

030 Kerb climber

Pos | Article number Units | Description

1 1004565 1 Kerb climber

2 00000.1702 4 Lock nut M8

3 00000.2003 4 Washer flat M8

4 9000671 1 Kerb climber mounting bracket
5 00000.4311 4 Hex. Bolt M8x20

6 00000.6801 2 Star knob M8x20

7 03411.2100 1 Kerb climber gas spring

8 03411.0190 1 Kerb climber shoe

100

Version 2015v1




01-01-2012
Version 2012v1
Page | Drawing Changes

66 13 Deleted article numbers 1001123, 1008160 and 1008161
67 13a Added ‘LED lighting‘ drawing and exploded view
86 28 Replaced picture of LED lighting & indicators compact version by LED lighting and changed

article number and description 1001123 LED lighting & indicators, compact version into
9006981 LED lighting unit set (left + right)

87-92 Replaced article number 1001123 by 9006981

94 29 Replaced picture of LED lighting & indicators compact version by LED lighting and changed
article number and description 1001123 LED lighting & indicators, compact version into
9006981 LED lighting unit set (left + right)

95-97 Replaced article number 1001123 by 9006981

01-01-2013
Version 2013v1
Page Drawing Position Changes

57+58 7+8 10 Changed article number 906.00000.031 into 1004189
57+58 748 10 Changed article number 906.00000.031 into 1004189
66 13 2,34 Deleted article numbers 1014286, 1014287 and 1014191
84 27 748 Deleted article numbers 151.00061.023 and 151.00071.023
86 28 3 Changed position 3 in 3a and added position 3b DX2 Power cable
86 28 4 Changed position 4 in 4a DX2 Power module conversion kit and 4b DX2 Power
module PMA9QL
88-93 Replaced article numbers 00355.0109 and 055.00000.023 into 9007159 and
9006231
01-01-2014

Version 2014v1

Page Drawing Position Changes

01-01-2015
Version 2015v1
Page | Drawing Position Changes

8 Updated warranty text

53 03 - Added article number 9002617

55 05 - Added article numbers 1009562 and 1008492

56 06 - Added article number 1002599

57 07 - Added article numbers 906.00000.111, 906.00000.121 and 1002599

58 08 13/14/- | Added article number 9001233, 01500.2923 and 1002599
Updated drawing

66 13 - Added article number 9006419

68 14 17/18/19 | Added position 17, 18 and 19 to drawing

69 15 16/17/18 | Added article number 00355.0444, 1007917 and 1007918
Updated drawing

70 16 17 Changed description position 17

72 17 22/- Added article number 258.00431.000 and 258.00001.023

12/15/20/- | Changed description article numbers 1008068, 1008128, 1008129, 9001655,
9001656, 1003469, 1003242, 1003243, 1011124 and 1011125

74 18 12 Added position number to drawing

75 19 8-10 Changed article numbers 1006636, 1006638, 1006635, 1006637,1003204 and
- 1003205 into 1015234, 1015236, 1015235, 1015237, 1015105 and 1015115
Added article numbers 00000.5500 and 1008279

76 20 5-7 Changed article numbers 1006636, 1006638, 1006635, 1006637,1003204 and
1003205 into 1015234, 1015236, 1015235, 1015237, 1015105 and 1015115.
77 21 1-4 Changed article numbers 9002012, 9002036, 9002013, 1003249 and 1004273

into 1015250, 1015251, 1015108, 1015117 and 9007193
Added article number 1015111
Deleted article numbers 9002011, 9002035 and 9002006

82 25 - Added article number 1010853

86 28 1 Changed article number 00355.0218 into 9007167

Version 2015v1 101



C€

@ handicare

Handicare B.V.
Vossenbeemd 104
5705 CL Helmond
The Netherlands

T +31 (0)492 593 888
F +31 (0)492 537 931
www.handicare.com



